—1

VIR PARUS




Arrow Engine Company was founded in




parts manual

VRG155, 232, 265,283,310 GAS
VRD 155,232,283, 310,310S DIESEL



WAUKESHA GENUINE PARTS
INFORMATION AND ORDERING
PROCEDURE

PARTS ORDERING

1}

2)

3)

4)

5)

6)

Waukesha genuine parts are available worldwide and must be ordered through your local Wauk-
esha Distributor. For the distributor closest to you, refer to the distributor listing in this manual.

Part numbers in this manual are for reference only, and should not be used for ordering parts.
Your Waukesha Distributor will refer to your engire specification to make certain you receive
the correct parts for your engine,

Always specify the engine model desighation, specification number, and serial number, as found
stamped on the engine nameplate.

[ Wdaaha | oerssis.
:

(e 2545 | i 2oo0Ld 4| ML-16-9

In the event the nameplate is either lost or defaced, the engine serial number is also stamped aen
the crankcase, usually near the front or rear. '

Always include the part number, when known, along with the description of the part. State the
quantity of the part you wish to order. Do not use the word “‘complete” or designate the quant-
ity by sets.

EXAMPLE: 172607 — Filter Element — {1) Ordered.

NOTE: Quantities listed in this manual are quantity per engine.

If a special part is needed, the engine application should also be stated.

Anticipate your parts reguirements:

a) Order parts early in the day.

b} Keep a supply of normal maintenance parts in stock.

c}  Obtain a parts stocking recommendation from your local Waukesha Distributor.

EXTENT OF PARTS MANUAL COVERAGE

This parts manual contains only standard or standard option parts. Variations of these parts as well as
other special parts are not included. Contact your local Waukesha Distributor for assistance in ident-
ifying parts not included in this manual,

SERVICE PARTS AVAILABILITY

Waukesha genuine factory engineered replacement parts are available throughout the world through
authorized Waukesha Distributors. These parts have the advantage of being:

1} Specially engineered for your needs.

2} Continually reviewed to incorporate the latest material and engineering advances.

3) Constantly checked to insure that ail replacement parts meet Waukesha quality control
standards.



AR

ARROW.

ENGINE COMPANY

I

INDEX OF PARTS
VR SERIES
Part Page  Part Page
Alr Cleaner . . 71,78 Inatrument Panel , . . ey e 49
Alternator . . . . . . . L 0 . - . e e e . aT Intake Manifold . . , ., . e s e s e . . 3941 43
Bearings . . . ., ., .. ... e e e . 1 lube OMl Filter . . . ... ... ... ...2831
Belt Tightener . . . . . . e e e 67 Magnete . ., . .. .. 76
Belt, Weter Pump . . . . . ., . ., . .. 45,47,67 Manifold, Exhaust , , , . e e s ow s . 39,41 43
Breather . . , . .. 19 Manifold, Intake , . s e e w e s 39.41,43
Bushing, Camsahaft , . . . . . Ve e e e s . 9 Muffler . . . .. .. f e s w o= or s e w . T1,73
Camshaft . . . ., ., .. ..., .... . 9 Ol Cooler, Filter 33
Carburetor ., . . . .. . . . 56,57 OilPan . . . . . .. . 25
Coil , . . e e e e e e e . 66 OflPump . . . ... e s w e e w4 . 28,27
Connecting Rod G e e e e e e ., 9,8 Panel, Instrument , . e h e e e e . 89
Crankoasse e e . .. . 21,28 Plaston . ... ... ... v v v .. 35
Crankeheft . . . . . . ... ........ ki Pulley, Crankshaft . . . . . . . ..., ... 7
Cylinder Head . . , . . . e e e e . . . 11,18 Pump, Fuel . . . ., . . . . . . v ¢« s o v o a6
Cylinder Sleeve . . . . ., . - Pump, Injection .. e v s . - - » b9,61,88
Disiributor . . . . . ... ... . . 65 Pump, Oll. ., . . . . . v v e v v v o v . . 25,27
Element, Fuel Filter . . . . , . . . Ve e e s 53 Pump, Water , , . e . e e - . 45,47
Element, Lube O{] Filter , . . ., ., ... . . 28,81 PushBRod . . . . ., ., . . . o i v i v e 9
Exhaust Manifold . . . .. .. . ... . 39,41,43 Radlator . . .. .. ..+ v v v o v+ 4. -48,81
Fan Blade . . . ., ... P 3 | Ripgs, Piston ., . . . . . .« .. 5,5
Filter, FusloOil . . . .., . ... ... ... 53 Rooker Arm Cover , . . . .
Filter, Lube O . . . . . . . . . ., .. .. . 29,381 Roocker Armz . , ., . ... ... P £ K |
Filter, Oil Cooler . . . ., . .. 33 Rod, Conneoting . . . . . . - A
Flywheel . . . ., . .. . . e e e e 7 Bleeve, Cylinder . . . . . c e . 3,6
Flywheel Housing . . . . . . . . . .. . 9 Spark Pluges . . . . . NP .. . 65,75
Fromt Sopport . . . . . . . C e e e e . . 48,81 Starter e e s e e e e e e e e ]
FuelInjeotor . . . . .. ., .. .. ... 59,681,683 Switch, Starter . . e r . PN 9
Fuel Ol Filter . . . ., . . .. €0 e e e 53 Tashomater ., . . . , ., . . 69
FuelPump . ., .. ... .. .. .. 66 Tachometer Drive , , . . 21
Gear Cover . . ., . . e e e e e . . . 35,87 Thermestat . ., ., . . . . PRI .. . 45,47
Governor . . . .. .. .. e e e e .. an Turbocharger . . . . . e e e e e . ki
Head, Cylinder . . . e e e e e . . 11,18 Valvea . . . ., ... ... e e e o oe s 11,13
Hour Meter . . ., . ., ... P 69 Valve Lifters . . . . . . .« . « v v 4 s « . & 9
Houeing, Flywheel ., . . . . . . . . . . .. 9 Vibratlon Damper . . . e d e e e e . 7
Idler Gear . . . . . ... .. 9 Water Pump . . ., . . e e e e e e . . 458,47

Injeotion Pump . . ,

s e n s oe a4 . . . 55,681,838

ALWAYS

GIVE ENGINE MOIDEL AND NUMBER WHEN ORDERING

PARTS




CONNECTING RODS, CYLINDER SLEEVES, PISTORS




A

AR
ARROW.

CONNECTING RCDS, CYLINDER SLEEVES, PISTONS
Groups 4, 7, 30

VRD310S

{oe DY
™[ 0
d N ™
ITEM PART : 3 : g &
NO. NUMBER NOMENCLATURE 1 = |
1 180230 Sleeve, Cylinder
220030 Sleeve, Cvlinder
1185638 Ring, Packing - Cylinder Sleeve (Upper Groove) [
3 169288 Ring, Packing - Cylinder Sleeve (Lower (roove)
193105 Ring, Piston - Gompression (Top Groove)
220005 Ring, Piston - Compression (Top Groove) [
5 133005 Ring, Piston - Compreasion
220005A Ring, Piaton - Compression 12
6 2200058 Ring, Piston - Qil 6
7 193405 Rail, Oil Ring
220205 Rail, (il Ring
8 193305 Spacer, Oil Ring Rails
220205A Spacer, Oil Ring Rails
9 412984 Retainer, Piston Pin 12
10 153004 Piston 6
2250044 Piston
11 Al80107C Rod, Connecting [
C190107A Rod, Connecting
12 . 1900088 . Bushing, Piston Pin 12
13 . 116243 . Bolt, Connecting Rod 12
14 . 17729%A . Nut, Lock -~ Elastic Stop, 3/8".24 y 3212
i5 181010A Bearing, Connecting Red i% 12
16 18000EA Pin, Piston 8
190106A Pin, Piston
KITS
Single Fiston Ring Kits
g07-202 For Piston 183004 {Includes ltems 4, 5, 7, B)
S07-190 For Piston 183004 {Includes Items 4-8)
a07-183 For Piston 183004 (Includes Items 4, 5, 7, §)
907-186 For Piston 1830604 (Includes Items 4-8) 8
907-184 For Piston 225004A (Includes Items 4, 5, 7, &)
Single Cylinder Sleeve Kits
832-162 Piston 183004 (Includes [tems 1-5, 7-10, 18)
932-191 Pigton 183004 (Includes Items 1-6, 9, 16, 18}
932-183 Pigton 183004 (Includes Items 1-5, 7-10, 16}
932-187 Pigton 183004 (Includes Items 1-6, 9, 1&, 18§) 6
452-184 Piston 2250044 {Includes Items 1-5, 7-10, 16)

ALWAYS GIVE ENGINE MODEL AND NUMBER WHEN ORDERING PARTS



CONNECTING RODS, CYLINDER SLEEVES, PISTONS




A

TE?RROWM

COXNECTING RODS, CYLINDER SLEEVES, PISTONS

Groups 4, 7. 30

ITEM PART
NO. NUMBER NOMENCLATURE
1 221230P Sieeve, Cylinder
221230W Sleeve, Cylinder
2215804 Sleeve, Cylinder
1195638 Ring. Packing - Crlinder Sieeve (Upper Groove)
169288 Ring. Packing - Cylinder Sleeve (Lower Groove)
221505 Ring, Piston - Compression (Top Groove)
223305 Ring, Piston - Compression {Top Groove)
223605 Ring. Piston ~ Compression {Top Groove)
5 221005 Ring, Piston - Compression
22165054 Ring. Piston - Compression
2236054 Ring, Piston - Compression
[ 2232058 Ring, Piston ~ Gil
2236058 Ring, Piston - il
T 221805 Rail, Oil Ring
8 221705 Spacer, 0il Ring Rails
9 4126584 Retainer, Piston Pin
44559 Retainer, Piston Pin
19 222404 Piston
223604N Piston
223704D Fiston
224504C Piston
223904G Piston
11 D2214n7 Rod, Conpecting
12 1900088 Bushing, Pisten Pin
13 . 28594 Screw, Cap, Hex Head, 3/8"-24 x 1-7/8"
14 191210J Bearing, Connecting Red
15 1301084 Pin. Piston
221006A Pin, Piston
KITS
Single Piston Ring Kits
anNT-185 For Pistons 224504C and 222404 (Includes Items 4, 5,7, 8
907-187 For Piston 223704D (Includes Items 4, 5, 6)
307-188 For Piston 223604N (Iacludes Items 4, 5, §)
907-224 For Piston 223904G (Includes Items 4, 5, &)
Single Cylinder Sleeve Kits
932185 Piston 224504C {Includes Itemg 1-5, T-10, 15
932-188 Piston 223704D (Includes Items 1-6, 9, 10, 15)
932-186 Pigton 222404 (Includes [tems 1-5, 7-10, 15)
932-189 Piston 223604N (Includes Items 1-6, 9, 10, 15)
932-229 Piston 223804G (Includes Items 1-6, 8, 10, 15)

VRD232

12

VRG283

=

f

VRD310S

ALWAYS GIVE ENGINE MODEL AND NUMBER WHEN ORDERING PARTS




CHANKSHAFT, CRANKSHAFT PULLEY, FLYWHEEL




A

AR
ARROW.

CRANKSHAFT, CRANKSHAFT PULLEY, FLYWHEEL

Groups 11, 13, 95

n P
e H L]
ITEM PART f-] 1o
NO. NUMBER NOMENCLATURE g g
1 26670 Screw, Cap, Hex Head, 3.4"-16 x 1" 1 1
26740 Serew. Cap. Hex Head, 3/4"-16 x 1-1,/2"
28620 Serew, Cap, Ferry Head, 1/8"-24 x 1-1/4"
2 B476 Washar. Plain, 3/4"
3 73346 Gasket
4 191195E Pulley. Crankshaft
221296F Puiley, Crankshaft
221495 Pulley, Crankshaft-
3 207980 Adapter
[ 1686524 Damper, Vibration
139060 Damper, Vibration
7 D3368 Pin, Dowel
8 21052 Wagher, Loek, 3/8"
9 28384 Screw, Cap, Place Type, 3/8"-16 x 5/8"
21352 3erew, Cap, Hex Head, 3/68"-18 x 1-1/4"
10 168008 Taper, Crankshaft Pulley
1 164011 Gasket
12 190012 Gear, Crankshaft
190012C Gear, Crankshaft
13 26105 Key, Woodruff, No, 27
207988 Ball: Spherical
14 141411 Crankshaft
186311A Crankshaft
191211B Crankshaft
221211C Crankshaft
221411F Crankshaft
221411H Crankshaft
15 1812154 Bearing, Main - Thrust
1811158 Bearing, Main - Thrust
221015F Bearing, Main - Thrust
16 181122 Bearing, Main
191122 Bearing, Main
221022D Bearing, Main - Upper Only
221022E Bearing, Main - Lower Only
17 C180313C Flywheel Assembly
A150613G Flywheel Assembly
C1806813G Flywheel Assembly
A2214134 Flywheel Assembly
18 180089 . Gear, Ring - Flywheel
190065 . Gear, Ring - Flywheel
. 180084 Gear, Ring - Flywheel
19 161632A Tape, Timing
161633A Tape, Timing
1615832D Tape, Timing
20 21634 Washer, Internal Shakeproof, 7/16"
810245 Wagher, Plain, 7/16"
21 118847F Serew, Cap, Flywheel
28469 Screw, Cap, Place Type, 7/16"-20 x 1-3/4"
KITS
Crankshaft and Crankshaft Bearing Kits
§11-203 Crankshaft 181411
911231 Crankshaft 1863114
911-232 Crankshaft 181211B {Inciludes Items 14-16 and
911-233 Crankshaft 221211C Connecting Rod Bearings
911-234 Crankshaft 221411F
911-208 Crankshaft 221411H
BMain Bearing Kits
818157 {includes Ttems 15, 16)
918-206 {Includes Items 15, 14)
318~159 {Includes Items 15, 16)
818-258 {Includes Items 15, 16)
$18-302 {Includes Items 15, 16)

VRG310

ALWAYS GIVE ENGINE MODEL AND NUMBER WHEN ORDERING PARTS







A

AR
ARROW.

CAMSHAFT, IDLER GEAR
Groups 15, 20. 24

w o
o P &
ITEM PART [=] Q
NO.!| NUMBER NOMENCLATURE 13 S
1 1602354 Rod, f*ush
1503354 Rod, Push 2L
1904384 Rod. Push i
2210334 Rod, Push
223138 Rod, Push
2 180037 Lilter, Valve 12
C1R0323 Camshaft Assembly
ATHGEZ2R Camshaft Asserbly 1
Al90223B Camshaft Assembly
AZ22023A Camshaft Assembly
AZ21623E Camshbaft Assembly
3 . 180323 Camshaft
185923 Camshaft 1
1902238 Camshaft
222023A Camshaft
221623 Camshaft
4 190026 Gear, Camshaft 1
1901268 Gear, Canmshaft
5 21011 Key, Woodruff, Xo, 13 1
. 21005 . Keyv, Woodruff, No. &
53 TH420 Button, Thrust 1 1
7 74593 Spring, Thrust Bution 1 1
=) 1600275 Bushing, Camshaft (Pre-reamed to size) 1 1
AC191315C Gear, [dler - Agsembly 1 1
£191315C Gear, Idler - Assetnbly 1 1
9 1913150 Gear, Idler 1 i
10 21275 .+ SBerew, Cap. Hex Head, 1/47-20 x 3/4" 2 2
11 21607 Washer, External Shakeproof, 1/4" o o
12 155193 . Gear, Fuel Pump Drive 1 1
13 1502164 . Spindle, Idler Gear 1 1
14 41349 Button, Thrust 1 i
5] 150033 Spring, Thrust Button 1 i
KIT
Camshaft Bushing Kit
927-44 (Ineludes [tem &)
FLYWHEEL HOUSING, STARTER, SWITCH
Groups 37, 204
15 60963 Starter 1
BO965 Starter
G580 Starter 1
17 21052 Washer, Lock, 3/8" 12 13
18 21348 Serew, Cap, Hex Head, 3/8"~16 x 1" 11 11
185157 Housing, Flywheel - Assembly
19 180857 Houging, Flywheel 1
190257 Housing, Flywheel 1
195157 Housing, Flywheel
20 , 21352 Screw, Cap, Hex Head, 3,/8"-16 x 1-1/4"
21 B95840D Spacer
bop . 23794 Pin, Roll, 3/8" x 1"
23 21305 Serew, Cap, Hex Head, 5/18"-18 x 1/2" 1
24 21651 Washer, Lock. 5/16" 1
25 117235 Cover, Timing 1
26 116242 Pointer, Timing 1
27 B#132 Pin, Dowel 2 2
25 BTH42B Peointer, Timing 1 :
29 BT042 Cover, Timing 1
30 21050 Washer, Lock. 1/4" 2
n 21271 Serew, Cap, Hex Head, 1/4"-20 5 1/2" 2
32 116845 Plate, Dust 1 1
116845D Plate, Dust
33 Y18813H Washer, Plain, 3/8"
34 21843 Serew. Cap, Hex Head, 3/8"-16 x 3/4" 2 {

Jms
ek L

ALWAYS GIVE ENGINE MODEL AND NUMBER

WHEN

[
ORDERING PARTS

VRD3105

[t bt I [ ek bt el i ek bl el

B bt et = A B e el e




10

VRG 195, VRG232
VRG265
VRG283, VRG310

CYLINDER HEAD {GAS)

16



A

AR
ARROW.

CYLINDER HEAD (GAS)

VRD3108

Group 2
o~ o
o o
™ o
ITEM PART Q O
NO. NUMBER NOMENCLATURE ",.‘ o ; :
AMILBO602 Head, Cylinder - Assembly
EC185502D Head, Cylinder - Agsembly
AK190%02E Head, Cylinder - Assembly
AC222502B Head, Cylinder - Agsembly 1
1 . MI1B08S02 + Head, Cylinder
. 1853020 . Head, Cylinder
. K190902E . Head, Cylinder
. C222502B . Head, Cylinder 1
2 . . 26411 . . Plug, Pipe, Allen Head, 1-3/8" 2
3 . . 163874 . . Gasket, Cylinder Head Top to Cylinder Head
Bottom {Caution: Refer to Service Bulletin
No,' 7-1841B if necessary to replace this gasket) 1
4 . . 26565 . . Washer, Internal Shakeproof, 3/8" 10
5 + .« 21544 . . Berew, Cap, Socket Head, 3/8"-16 x 1" 10
8 . . 190109 . . Guide, Valve - Intake
.. 222209 .« OCulde, Valve - Intake 8
7 « o 180009D| . . Guide, Valve . Exhaust
. - 180009E| . . Guide, Valve - Exhaust
. o« 224509 . . Guide, Valve = Exhanst [
8 . . 164765B| . . Insert, Valve Seat — Exhaust
. . 164763B| . . Insert, Valve Seat - Exhaust
. . 168529 . . Ineert, Valve Seat - Exhasust
. . 166469 . « Insert, Valve Seat - Exhaust 8
g .« T78283C . + Plug, Pipe, Countersunk Headless, 1'
. . B4171 . . Plug, Expansion
10 . . 21851 . . Plug, Pipe, Conntersunk Headless, 3/8" 2
11 . .« 157110 . « Plug, Cup
i3 . 180336C . Valve, Intake
. 1900364 . Valve, Intake
. 1907368 . Valve, Intake
. 222436B . Valve, Intake [
13 . 196338C . Valve, Exhaust
. 190136D . Valve, Exhaust
. 190638 . Valve, Exhaust
. 222538C . Vailve, Exhaust 6
14 . I§2408 . Collar, Valve Spring
15 . 186870 . Beal, Valve Stem - Intake 6
16 . 190035 . Spring, Valve - Intake
. 224135 . Spring, Valve - Intake 8
17 . 150235 . Spring, Valve -~ Exhaust
. 224035A . Spring, Valve - Exhaust 6
18 . T67TL . Retaiver, Valve Spring - Intake
. 163670 « Retalner, Valve Spring - Intake G
19 . 151398 » Rotator, Valve - Exhaust
. 166318 . Rotator, Valve - Exhaust 6
20 . B&466A . Taper, Valve Spring
. 163235 . Taper, Valve Spring 24
51 180100 Gasket, Cylinder Head
185000D Gasleet, Cylinder Head
191300E Gasket, Cylinder Head
221600K Gasket, Cylnder Head 1
22 B9g24 Pin, Dowel 4

ALWAYS GIVE ENGINE MODEL AND NUMBER WHEN ORDERING PARTS




15

—

1

VRAD155, VRD232

VRD283, VAD21Q, VRD 310§

CYLINDER HEAD (DIESEL}

n



A

CYLINDER HEAD {DIESEL)

AR
ARROW.

VRD310s

ALWAYS GIVE ENGINE MODEL AND NUMBER WHEN ORDERING PARTS

Group 2
1 N 5 m
~ w© |
N N
ITEM PART : aa‘ 2 E
NO. NUMBER NOMENCLATURE > - |
CE181302B Head, Cylinder - Assembly
AA186402K Head, Cylinder - Assembly 1
CA223202Y Eead, Cylinder - Agsembly
AA223202X Head, Cylinder - Assembly
CA223202W Head, Cylinder - Asgembly
1 . E181502B . Head, Cyrlinder
. Al86402K Head, Cylinder 1
. A223202Y Head, Cylinder
. AZ23202X Head, Cylinder
. AZ23202W . Head, Cylinder
2 . . 180008D « . Guide, Vaive - Exhaust [
.. 223008A . Guide, Valve - Exhaust
3 1. . 181008C Guide, Valve - Intake ]
. . 223009A Guide, Valve - Intake
4 . . 183215C . . Insert, Valive Seat - Intake 6
5 . . 28543 . . Plug, Pipe, Hex Head, 3/8"
6 . . B41T1 . . Plug, Expansion 7
. . T8283B . . Plug, Pipe, Sguare Head, 1-3/4"
7 21551 . Plug, Pipe, Countersunk Headless, 3/&" F]
. . 26750 . Plag, Pipe, Hex Head, 1/4"
8 . IBGE36A . Valve, Intzke [
. 223038 . Valve, Intake
. 223236A . Valve, Intake
9 186138C Valve, Exhaust 6
. l86336A Valve, Exhaust
. 2E3338D . Valve, Exhaust
. 223336E . Valve, Exhaust
10 . 162408 . Collar, Valve Spring 12
11 . 163236 . Beal, Valve Stem - Intake 6
. 16323§ . Seal, Valve Stem - Intake and Exhaust
12 . 224135 . Spring, Valve - Exhaust 6
13 . 151398 . Rotator, Valve - Intake
. 166518 . Rotator, Valve - Intake 8
. 163670 . Retainer, Valve Spring - Intake
14 | . 224135 . Spring, Valve - Intake
. 224085A . Spring, Valve - Intake 4
15 . TETT1 . Retainer, Valve Spring - Exhaust 6
. 163670 Retainer, Valve Spring - Exhaust
16 . 163235 . Taper, Valve Spring a4
17 . 118820 . Plug, Cell Holder 3
18 . 116819 . Spacer, Cell Holder 6
19 . 116918 . Cap, Cell &
20 |, 0116915 . Body, Cell &
21 150100 Gasket, Cylinder Head
1586 500H Gasket, Cylinder Head 1
223100L Gagket, Cylinder Head
2583100K Gasket, Cylinder Head

(=2 =>]

13



ROCKER ARMS (GAS)

14




A

AR
ARROW.

ROCKER ARMS (GAS)

Group 2
o™
[y ]
ot
ITEM PART g i
NO. NUMEBER NOMENCLATURE o
E0130153 Shaft, Rocker Arm ~ Assembly
CA185153 Shaft, Rocker Arm - Assembly
AA1%0253C Shaft, Rocker Arm - Assembly
AAZ22053E Bhaft, Rocker Arm - Assembly
1 . 0180153 . Bhaft, Rocker Arm
. AlS85153 . Shaft, Rocker Arm
. Al99253C . Shaft, Rocker Arm
. AZ22053E . Shaft, Rocker Arm
z . . B28s7 . « Plug, Cup
3 . . 1180284 | . . Plug, Restrictor
4 . T6898 . Cotter, Rocker Arm Shaft
5 . (180567A . Arm, Rocker - Aasembly - R.H.
. C222067A . Arm, Rocker - Assembly - R. H.
6 . . 120880 . « Berew, Adjusting
i . . 21195 . . Nut, Thin Hex, 3/8"-24
8 . 0l30467A . Arm, Rocker - Assembly - L.H.
. ©222167A | . Arm, Rocker - Assembly - L. H.
] . . 120860 + » Berew, Adjusting
10 . . 21195 « . Nut, Thin Bex, 3/8"-24
11 . 76899 . Washer, Plain
. 117489 . Spacer
12 . 180065F « SBupport, Rocker Arm
13 . 73883 . Spring
14 B&T1T Washer, Plain, 3/8"
15 177299%A Nut, Lock - Elastic Stop, 3/6"-24
15 73017A Connector, Inverted
T3018A Elbow, Inverted
17 0151103 Line, Oil
Al51161A Line, ©il
A159190 Line, 0il
18 730184, Elbow, Inverted
19 116273 Serew, Cap, Cylinder Head (Drilled)
117458 Serew, Cap, Cylinder Head (Drilled)
155169 Serew, Cap, Cylinder Head (Drilled)
20 | M180602 Head, Cylinder (See Page 11)
Cl85502D Head, Cylinder (See Page 11}
K190902E Head, Cylinder (See Page 11}
C222502B Head, Cylinder (See Page 11)
21 157267A Adapter, Eye Bolt
19912384 Adapter, Eye Bolt
22 26126 Washer, Lock, 9/16"
23 21428 Serew, Cap, Hex Head, 1/2"-13 x 1~-1/4"
26987 Screw, Cap, Hex Head, 9/16"-18 x 1"
24 21205 Nut, Hex, 1/2"-13
25 21064 Washer, Lock, 1/2"
26 Y18813K Washer, Plain, 1/2"
27 151182 Bolt, Eye
28 A151286A Bracket, Lifting
199122 Bracket, Lifting
A1998438A Bracket, Lifting
29 116312 Serew, Cap, Cylinder Head
159030 Serew, Cap, Cylinder Head
164472 Berew, Cap, Cylinder Head
30 B355 Wagher, Cylinder Head Cap Screw
155064 Washer, Cylinder Head Cap Screw
31 11877 Screw, Cap, Cylinder Head
1174674 Screw, Cap, Cylinder Head
155028 Screw, Cap, Cylinder Head
32 1568578 Stud, Rocker Arm Support
1568270 Stud, Rocker Arm Support
33 117453 Stud, Rocker Arm Support
156827 Stud, Rocker Arm Support
156827A Stud, Rocker Arm Support

ALWAYS GIVE ENGINE MODEL AND NUMBER WHEN ORDERING PARTS 15



ROCKER ARMS (DIESEL)

18




AR
ARROW.

ROCKER ARMS (DIESEL}

Group 2
3 how v
® &2kl e
o™ B o I
ITEM PART 8 &3] O | (=1
NO.| NUMBER NOMENCLATURE [ S s 5
G0180153 Shaft, Rocker Arm - Assembly
AAIB5153 Shaft, Rocker Arm ~ Assembly
AA22316%A Shaft, Rocker Arm - Assembly 1
1 . (180153 Shaft, Rocker Arm
. Al8515% . Shaft, Rocker Arm
. AZE3168A . Shaft, Rocker Arm 1
2 . . b2sst . . Plug, Cup 2
3 118038A . Plug, Restrictor
4 . TBE%8 . Cotter, Rocker Arm Shaft 4
5 . 018056T7A . Arm, Rocker - Assembly - R, H,
. AZ23357 . Arm, Rocker - Assembly - R.H. §
& . . 120860 . Serew, Adjusting 6
7 . . 21195 . Nut, Thin Hex, 3/8"-24 6
8 . 01B046TA Arm, Rocker - Agsembly - L, H,
. ABI3RGT . Arm, Rocker - Assembly - L,H. 6
9 . 120860 . . BSecrew, Adjusting 6
10 .. 21185 Mut, Thin Hex, 3/8"-24 6
11 . 76899 Washer, Plain
12 . 1B0DBEF Support, Rocker Arm
. 223068 Support, Rocker Arm 6
13 . 713888 Spring 4
14 B6T1T Waaher Plain, 3/8"
21052 Washer, Lock, 3/8" 6
15 21193 Nut, Hex, 3/8"-24 6
177258A Nut, Lock -~ Elastic Stop, 3/8"-24
18 730184 Elbew, Inverted 2
17 04151103 Line, il
Al511614 Line, Gil 1
A159150 Line, il
18 116273 Screw, Cap, Cylinder Head (Drilled)
1561694 Serew, Cap, Cylinder Head (Drilled)
1687228 Screw, Cap, Cylinder Head (Drilled) 1
19 1815028 Head, Cylinder (See Page 13)
A186402K Head, Cylinder {See Page 13)
AZ23202Y Head, Cylinder {See Page 13}
A223202X Head, Cylinder (See Page 13}
A223202W Head, Cylinder (See Page 13) 1
20 1991234 Adapter, Eye Bolt
157288 Adapter, Eye Bolt 1
21 260487 Serew, Cap, Hex Head, 9/156'"-18 x 1"
22 26126 Washer, Lock, 9/18"
23 21205 Nut, Hex, 1/2"-13
24 21054 Washer, Lock, 1/2"
25 Y18313K Washer, Plain, 1/2"
28 151182 Boit, Eye
1179744 Bolt, Eye 1
27 0151288 Bracket, Lifting
198122 Bracket, Lifting
28 116312 Serew, Cap, Cylinder Head
1590308 Screw, Cap, Cylinder Head
168T722A Screw, Cap, Cylinder Head 11
29 B355 Wagher, Cylinder Head Cap Screw
152879 Washer, Cylinder Head Cap Screw 14
155064 Washer, Cylinder Head Cap Screw
30 116797 Serew, Cap, Cylinder Head
1650284 Serew, Cap, Cylinder Head
166652A Serew, Cap, Cylinder Head 2
3 1568278 Stud, Rocker Arm Support
156827D 5tud, Rocker Arm Support 2
32 44544 Stud, Rocker Arm Support 4
117453 Stud, Rocker Arm Support
ALWAYS GIVE ENGINE MODEL AND NUMBER WHEN ORDERING PARTS 17



ROCKER ARM COVER, BREATHER




AR
ARROW.

ROCKER ARM CQOVER, BREATHER
Groups 39, 70

ITEM PART
NO. NUMBER NOMENCLATURE
1 180239 Cover, Rocker Arm
185139 Cover, Rocker Arm
190539 Cover. Rocker Arm
221039 Cover, Rocker Arm
223139 Cover. Rocker Arm
2 21193 Nut, Hex, 3/8"-24
] Y18812H Washer. Plain. 3/8"
4 155380 Stud
5 199412 Gasket. Breather Flange
[ 1645822 Flange, Breather
199413 Flange, Breather
7 21050 Washer, Lock. 1/4"
8 21275 Serew, Cap, Hex Head, 1/4"-20 x 3/4"
b 21283 Screw, Cap, Hex Head, 1/4"-20 x 2-1/4""
10 199414 Plug
11 199411 Tube. Breather
199411A Tube, Breather
1994118 Tube. Breather
207474 Tube. Breather
12 21340 Serew, Cap. Hex Head, 3/8"-16 x /8"
13 21052 Wasgher, Lock, 3/8"
14 180040D Gasket, Rocker Arm Cover
185040D Gasket, Rocker Arm Cover
162551A Gasket, Rocker Arm Cover
158020D Gasket, Rocker Arm Cover
Gasket, Rocker Arm Cover

1900406

VRD232

VRG283

VRD3105

VRG310

ALWAYS GIVE ENGINE MODEL AND NUMBER WHEN ORDERING PARTS




VRG155, VRD155
VRG232, VRD232

VYRGI153 WITH DISTRIBUTOR
VRG232, VRG2465, VRG283, VRG310
WIiTH MAGNETO DRIVE

CRANKCASE {RIGHT SIDE}

20




AR
ARROW.

CRANKCASE (RIGHT SIDE)

Group 20
iTEM PART =) o o}
NO.| NUMBER NOMENCLATURE > ES St
CT73R40F Drive, Tachometer Assembly 1 1
1 TIG40E . Body. Tachometer Drive 1 1
2 . T3639B Shaff, Tachometer Drive 1 1
3 . B5834A Coupling 1 i
4 . B61G8 in, CGroove, 1/8"x 1" 1 1
5 116282 Gasket. Tachometer Drive 1 1
6 118769 Clamp, Tachometer Drive 2 2
7 21052 Washer., Lock. 3/8" 2 2
8 21350 Screw, Cap. Hex Head. 3/8"-16 x 1-1/8" 2 | 2
9 13B858A Cable. Tachometer 1
158858C Cable. Tachometer 1
18 120934 Plug. Cup 1 1
11 BO1i8 Flug, Distributor Hole i i
12 B8053 Stud 1 1
13 B1437 Stud a3 1
BZ240 Stud
14 733144 Plug, Cup 1 1
15 168105 Bushing, Governor Gear
16 160024 Tube, Oil, Timing Gears 1 1
17 TH2B0B Plug, Pipe, Slotted Head, 1/4" 2
18 B6156 Plug, Idler Hole
19 0120916A Sleeve, Idler Gear - Assembly 1 1
20 . 120821 Bushing, [dler Gear 2 2
21 150116 Plunger, Gil Relief Valve 1 1
22 118172 Spring, Oil Relief Valve 1 1
23 B&230 Wazher. Copper 1 1
24 150134 Screw, Oil Relief Valve 1 1
25 1201814 Gagket, Cover 1 1
24 120180 Dlate, Cover 14 1
1201808 Plate, Cover
27 26758 Washer, Plain - Copper. 3/16" 4 4
8 26051 Screw, Machine, Round Head, No. 10-24 x 5/8"
26189 Serew. Machine, Fillister Head, No, 10-24 x 5/8" 4 4
26390 Screw, Machine, Fillister Head, No. 10-%4 x 7/8"
E161520 Drive. Tachometer Assembly 1
29 161520 . Body. Tachometer Drive 1
30 198701 Shaft. Tachometer Drive 1
31 . Bdo27 Pin, Groove, 1/8'" x 3/4" 1
32 161518 . Gear, Tachometer Drive 1
33 T4541C Adapter, Right Angle 1
34 26758 Washer. Plain - Copper, 3/16" 4
35 26051 Serew, Machine, Round Head, No. 10-24 x 5/8" 4
36 157169 Plug. Cup 1
37 Y18802 Plug. Pipe, Allea Head, 1/8" 1 1 1
38 7T8283G Plug, Pipe, Countersunk Headless, 1/4" 3 z
39 26743 Plug, Pipe, Hex Head, 1/8" 2 1 1
40 76400 Cock, Drain, 1/4" 1 1 1
82820 Plug, Pipe, Sguare Head, 1/4"
41 21851 Plug, Pipe, Countersunk Headless, 3/8" 2

VRD3105

e B e R = |

b ok

Ha

.




VRG166
VRD156

CRANKCASE /TLETT JILT)




A

AR
ARROW.

CRANKCASE {LEFT SIDE)

Group 20
o~
)
o E
ITEM PART Haj
NO. NUMBER NOMENCLATURE . g 1
1 A180220L Crankcase Assembly (Includes Camshaft Bushing)
A185320 Crankcage Assembly (Includes Camshaft Bushing) 1
A190620B Crankcage Assembly {Includes Camshaft Bushing)
A221620G Crankcase Assembly (Includes Camshaft Bushing)
A221620H Crankease Agsembly (Includes Camshaft Bushing)
A2216203 Crankecase Assembly (Includes Camshaft Bushing)
C221520F Crankcase Assembly (Includes Camshaft Bushing)
2 . 180048C - Cap. Main Bearing (Serviced only as Semi-finished) 3
. 190046D . Cap. Main Bearing (Serviced only as Semi-finished)
221046A Cap. Main Bearing {Serviced only as Semi-finished)
. 221046B Cap, Main Bearing {Serviced only as Semi-finished)
3 . 180048C Cap. Main Bearing - Thrust (Serviced only as
Semi-finished) 1
190048D - Cap., Main Bearing - Thrust (Serviced only as
Semi-finished)
2210494 Cap. Maip Bearing - Thrust {Serviced only as
Bemi-finished)
. 221048C Cap. Main Bearing - Thrust (Serviced only as
Semi-~finished)
4 44525 Serew, Main Bearing Cap
151796 . Serew. Alain Bearing Cap
156062 . SBerew. Main Bearing Cap &
5 21034 . Washer. Loeck, 1/2" &
. 21035 . Washer, Lock, 5/58"
. 26126 . Washer, Lock, 9/18"
4 . Bl3az Pin. Dowel &
. BG202 Pin, Bowel
7 . 985 Plug. Expansian
.o3337 . Plug, Expansion 1
8 T8282E Plug. Pipe, Sguare Head, 1/2"
78283A Plug. Pipe. Countersunk Headless, 1/2" 1
9 B3a68 Bin. Dowel Z
10 44930B Gasket, 0il Retainer
44930E Gasket, 0il Retainer 1
11 1901904 Retainer. Oll Seal {Rear)
Eig3617 Retainer, 0il Seal {Rear} 1
12 163668D Seal, Oil - Rear 1
0116002A Seal, 0il - Rear
13 21305 Serew, Cap, Hex Head, 5/16"-18 x 1/2"
28201 Screw, Cap. Hex Head, 5/16"-18 x 5/8" 8
14 21051 Washer, Lock, 5/16"
15 B585 Pin, Dowel 2
Al1801524 Gauge, Oil Depth - Assembiy
16 1801524 Blade, (il Depth Gauge
17 . BO66BA Washer, Qil Depth Gauge
18 . 73341 Cap, 0Oil Depth Gauge
18 . Y7076 Nut. Oil Depth Gauge
20 160172 Tube, Qil Filler
166147 Tube, Oil Filler 1
21 1583558K Gauge, Qil Depth 1
1583550 Gauge, Oil Depth
1553556W Gaage, Gil Depth
22 26743 Plug, Pipe, Hex Head, 1/8" 2
23 21338 Serew, Cap, Hex Head, 3/8"-18 x 1/2" 1
24 B8556 Washer, Plain - Copper, 3/8" 1

VRG310
VRD3T05

ALWAYS GIVE ENGINE MODEL ANO NUMBER

WHEN ORDERING PARTS

23



JIL PUMP (VANE TYPE)

OIL PAN

I 21
2 2
VRG156

VRD155

pL]




A

AR
ARROW.

OIL PUMP (VANE TYPE)

Group B0
[
o
o~
ITEM PART 2
NO. NUMBER NOMENCLATURE >
AH18015%0 Fump, OGil ~ Assembly (With Screen)
OB180180 Dump. Cil - Assembly (With Screeny
. Hi80180 . Pump. Oil - Assembly
. B180180 . Pump. Oil - Assembly
1 . . 21309 - . Berew. Cap, Hex Head, 5/16'-15 x 3/4" 4
2 . . 21051 - . Washer. Lock. 5/16" 4 [
3 . . 130482 . . Cover. 0il Pump
. . 180682 . . Cover, 0il Pump 1
4 . 150029 . . Spring. Oil Pump Vane 1
5 . 41195 . .« Yane, 0il Pump 2
6 . 180184 Shaft., Gil Pump 1
ki 180180D Body, 0Oil Pump 1
8 26528 Pin. Reoll. 3/16" x 1" 1
9 . . 180051 . . f{Gear, 0il Pump - Drive 1
10 . 44537 . Screen, 0il Pump 1
. 116244 . Bereen. Oil Pump
11 . 21085 . Pin, Cotter. 1/5" x 1 1
12 21052 Washer, Lock, 3/8" ]
13 21354 Screw, Cap. Hex Head, 3/8"-16 x 1-3/8" 1
KITS
Oil Pump Repair Kits
980-54 For Pump Assembly AH180180 (Includes Items 1, 2,
4-6. 8-1%
980-43 For Pump Assembly §B180180 (Includes items 1, 2,
-5, B-13)
QIL PAN
Gronp 14
14 1680173 Gasket, 0il Pan
1851784 Gagket, Gil Pan
190075E Gasket, Oil Pan 1
15 180214A Pan, Oil
185114A Pan, Gil
221014 Pan, Gil 1
221114A Pan, Oil
16 21051 Washer, Lock, 5/16"
17 117897 Bolt, 0Oil Pan - Rear 2
1178%7TA Bolt, Oil Pan - Rear
1203878 Bolt, (il Pan - Rear
18 B175 Gasket 1
19 T6I0G Plug, Drain i
20 119652 Tee, Drain
21 T8282D Plug, Pipe, Square Head, 3/8"
22 39104 Stud, il Pan 10
63699 Stud, Oil Pan
23 207182 Washer, Conical 31
21051 Washer, Lock, 3/16"
24 21185 Nut, Hex, 5/18"-24 10
25 21307 Screw, Cap, Hex Head, 5/16"-18 x 5/8" 21
21313 Serew, Cap, Hex Head, 5/16"-18 x 1"

ALWAYS GIVE ENGINE MODEL AND NUMBER WHEN ORDERING PARTS

VRD3105




OIL PUMP {(GEAR TYPE)

26




A

AR
ARROW.

OIL PUMP (GEAR TYPE)

Group 80
3 172
® ® o
o~ ™ ]
ITEM PART 40 0] a
NO.| NUMBER NOMENCLATURE S >
EA193380 Pump, Oil - Assembly {With Screen)
CAlS83380A Pump, Cil - Agsembly {With Screen) i
. DA193380 Pump, Oil - Assembly
. AAI93380A . Pump, Oil - Asgsembly 1
. EA193380A | . Pump, Oil - Assembly 1
1 . 180051 . . Gear, 0Oil Pump Drive 1 1
2 . 26528 . . Pin, Rell, 3/16" x 1" 1 1
2 | .. Awpassa |, . Body, Ofi Pump
. .« Al93380A | . . Body, Gil Pump 1 1
4 .« . 1551684 | . ., . Bushing, Gil Pump Body {Upper) 1 1
. - . 155184A1 . . ., Bushing, 0il Pump Body (Upper) {Pre-reamed
to size) 1 1
5 . . 44079 . . . Bushing, Cil Pump Body {Lower) 1 1
. . 44979A | . . . Bushing, 0Oil Pump Body {Lower) (Pre-reamed
to size) 1
6 . . 116870 . . Plunger, Relief Valve i
7 . . 187819 . . Spring, Relief Valve ;
. . 189981 . . Spring, Relief Valve i 1 1
8 . . P2458H . . Berew, Adjustment 1 1 1
g .. 21067 . . Pin, Cotter, 1/8" x 1-3/4" 1 1 1
10 . . 135085B . Gear, Qil Pump - Idler 1 1 1
11 | . . 135283 . Shaft, Oil Pump ldler Gear 1 1 1
12 . 176228 . . Gasket, Oil Pump Cover 1 1 1
13 | . . 21050 . . Washer, Lock, 1/4" 8 6 8
14 . . 21275 . . BScrew, Cap, Hex Head, 1/4"-20 x 3/4" 4 1 4
15 | . . 21879 . . Bcrew, Cap, Hex Head, 1/4"-20 x 3-1/2" 1 11
16 .. 28310 . « 8crew, Cap, Hex Head, 1/4"=-20 x 3" 1 41
17 . . 21280 . . Screw, Cap, Hex Head, 1/4"~20 x 1" 5
18 .. 21294 . . BScrew, Cap, Hex Head, 1/4"-20 x 2-1/2" 1
19 , . 221182 . . Cover, 0il Pump 1 1
. . AZ21382A | . . Cover, Oil Pump 1
. C193084B}. . Shaft, Oil Pump Drive - Assembly 1 1 1
20 . . 153084Bf. . . Shaft, Oil Pump Drive 1 1 1
Z1 . . 117488Mi. . . Ring, Retaining 1 1 1
22 . . . 21004 .« . Key, Woodruff, No. 5 1 1 1
23 . . . 135081B]. ., . Gear, Cll Pump ~ Driven 1 i1 1
24 . 119144 . 8ereen, Oil Pump 1 1
25 . 21502 . Pin, Cotter, 1/8" x 1-1/2" 1 1
26 | 21354 Serew, Cap, Hex Head, 3/8".16 x 1.3/B" 2 2 2
27 | 21052 Washer, Lock, 3/8" 2 2 1
KITS
0Qil Pump Repair Kifs
980-144 For Pump Assembly EA193380 ({Includes Items 1, 2,
6-12, 20-23)
980-146 For Pump Assemblies CA193380A and EA193380A

{Includes items 1, 2, 6-12, 20-23)

ALWAYS GIVE ENGINE MODEL AND NUMBER WHEN ORDERING PARTS




VRG232, VRD232

VRG 155, VRD155

LUBE OIL FILTER

VRGZ83, VRD283
VRG310, VRD310

LUBE OIL FILTER

28




A

AR
ARROW.

LUBE OIL FILTER

Group 33
2181 5|
ITEM|  PART als]a
NO. NUMBER NOMENCLATURE g ;
1 Al54076R Base, Lube Oil Filter
207931 Base, Lube Oil Filter
2 199269 Element, Lube Oil Filter
3 26743 Plug, Pipe, Hex Head, 1/8"
4 810983 Spacer
5 21054 Washer, Lock, 1/2"
6 21428 Screw, Cap, Hex Head, 1/2"-13 x 1-1/4"
7 21062 Washer, Lock, 3/5"
8 21370 Screw, Cap, Hex Head, 3/8"-16 x 3-1/4"
21352 Screw, Cap, Hex Head, 3/8"-16 x 1-1/4"
g 1179268 Gasgket, Filler Base
LUBE CIL FILTER
Group 55
Al199984A Filter, Lube 0il -~ Asgembly
1o . 1989844 . Base, ILube Oil Filter
11 , 1955982 . Element, Lube Oil Filter
12 . 199983 . Adapter, Lube 0il Filter
13 164831 Gasket, Filter Base (With Diesel or Distributor Ignition)
164831 Gasket, Filter Base (With Magneto Ignition}
14 208018 Spacer, Filter Base (With Magneto Ignition)
15 B2135 Washer, Plain - Copper, 5/16"
16 21051 Washer, Lock, 5/16"
17 21312 Screw, Cap, Hex Head, 5/16"-18 x 7/58" (With Diesel or
Distributor Ignition)
26322 Serew, Cap, Hex Head, 5/16"-18 x 1-1/8" (With Magneto
Ignition}
18 21312 Serew, Cap, Hex Head, 5/16'-18 x 7/8" (With Diesel
or Distributer Igniticn)
31315 Screw, Cap, Hex Head, 5/16"-~18 x 1-1/4" (With Magneto

Ignition)

ALWAYS GIVE ENGINE MODEL AND NUMBER WHEN ORDERING PARTS 2



NOTE: THIS FILTER PREVIOUSLY
USED ON VRG265, VRG283
VRD283, VRG310, YRD3L10

LUBE OIL FILTER

VRG265

30




ARROW.

ENGINE COMPANY
LUBE OIL FILTER
Group 55

B9t

k1

SOLEQUA |

3 2 : Wimmmwwm

e

A T
i i Giaia R

Pt gt

|22
T
o
=
a.
)
P
o
(TR}
0o
o
o)
=
L
I
=
o
L
[n ]
2
: & 2
: S
= W ow = o« m
- ,m.% CE R o
< : i g
c BRI -
& = =
mlv. o ,mﬂ%..mm (]
M.mr M ‘Mm.a_bnu o
O%Lw [ e w rrﬂﬂld’ =
z| & 5 T o 3 3 s £ & 3 ¥ §
< B og 3 a g . & §E § F 2 2 g3 w
= 3 & 23 @ 4 & = 3 & , 5 5 & I
5 5 £ 3 - = B g . - I B S
» £ & o 5 MCHeem...w Z
: 3 'l 8 - 2 F F = & § £ »
r N & L [~
m_,mmmm,mnwmmwm%&mmmm o
5 b 3 L: 2 =
mme&&&SPWPHPmeﬁ ©
= - T »
-
=
o
T < -
=@l o 2 H 2 2 5 & 3 8 3 2 F o <
«Z 2 ¥ 8 & &8 8 & % % & 3 8 s =
anl @« @ w & & s 0 9@wm oo&@ ® 292@e @& 9w @ = 2 & @ 9=w o
Zi 2 A4 ¥ = ¥ ¥ F 4 A A4 92 B 0w B 2 9 ¥
M L I - - B -
T T - T
2o
gz = 8 s ¥ B e = w e g o 84 85 % @& v




OIL COOLER, FILTER

32




AR
ARROW.

OIL COCLER, FILTER
Groups 17, 55

ITEM PART (=3 (=] 1a3| =]
NO.| NUMBER NOMENCLATURE Sizl> (2|5 E
C169115 Basge, 0il Cooler - Agsembly 1

1 . 169115 . Base, 0il Cooler 1
Z . 168313 . Plug, Retainer 1
3 . 168312 . Washer, Copper 1
4 . 159519 . Spring, Relief Valve 1
3 169315 . Piston, Rellef vValve 1
6 21951 . Plug, Pipe, Countersunk Headless, 3/8" 1
7 493011 Gasket, Filter Shell 1
8 493009 Element, Lube Qil Filter 1
9 453010 Shell 1
10 493007 Gasgket, Center Bolt 1
11 453068 Bolt, Center 1
12 21051 Washer, Lock, 5/18" . 10
13 26322 Screw, Cap, Hex Head, 5/16"-18 x 1-1/8" 8
14 21324 Borew, Cap, Hex Head, 5/16"-18 x 2-3/4" 2
15 164724F Elbow, Flex 3
15 A169229 Tube, Water 1
17 164717E Connector, Flex 1
18 A169230 Tube, 0Oil 1
18 782088 Tee, Pipe, 3/8" 1
20 782582D Plug, Pipe, Square Head, 3/8" 1
21 118566X Nipple, Pipe, 3/58" x 1" 1
25 169117 Gasket, il Canler 1
23 69121 Cooler, 0Gil i
24 169118 Gasket, Oil Cooler i

ALWAYS GIVE ENGINE MODEL AND NUMBER WHEN ORDERING PARTS 33



R (DIESE




A

AR
ARROW.

GEAR COVER (DIESEL}

Group 45
IE q
ITEM PART =] o
NO. NUMBER NOMENCLATURE g g
1 A191945H Cover, Gear - Assembly
A191945M Cover, Gear - Assembly
2 . BB0O18C . Button, Thrust 2
3 26809 . Rivet, Comtersunk Head, 1/8' x 5/8" 4
4 1568630A . Seal, Oil - Front 1
5 21323 Serew, Cap, Hex Head, 5/16"-18 x 2-1/2" 1
é 21031 Washer, Lock, 5/16" i5
7 21319 Serew, Cap, Hex Head, 5/16"=18 x 1=3/4" 1
8 21321 Screw, Cap, Hex Head, 5/16"-18 x 2" 8
9 B2315 Pin, Dowel 2
10 Al155214B Cover, Fuel Pump - Assembly i
11 156219 Button, Thrust
156219A Button, Thrust 1
12 21841 Rivet, Countersunk Head, 1/8" x 1/2" o
13 207182 Washer, Conical 1
14 21185 Nut, Hex, 5/16'-24 1
21187 Nut, Thin Hex, 5/16'"-24
15 B2135 Washer, Plain - Gopper, 5/16" 10
16 21307 Serew, Cap, Hex Head, 5/16"-1% x 5/8" 7
17 39104 Stud I
18 155215 Gasket, Fuel Pump Cover 1}
1% 135213A Gasket, Gear Cover 1
20 A191854D Plate, Front - Assembly 1
Al918544G Plate, Front - Assembly
21 . 28548 Stud, Fuel Injection Pump 3
22 21751 Screw, Machine, F]:at Head, 5/16"-18 x 3/4" 2
25 81312 Serew, Cap, Hex Head, 5/16"-18% x 7/8" 5
4 21309 Screw, Cap, Hex Head, 5/16'-18 x 3/4" 3
25 41479A Gasket, Front Plate 1

ALWAYS GIVE ENGINE MODEL AND NUMBER WHEN ORDERING PARTS




19

VRG155
VRG232

VRG155 ONLY

GOVERNOR, GOVERNOR LINKAGE, GEAR COVER (GAS)

36



A

AR
ARROW.

GOVERNOR, GOVERNOR LINKAGE, GEAR COVER (GAS)

Groups 31, 33, 43

el
™ L
ITEM PART o
NO. NUMBER NOMENCLATURE g
1 AA190345C Cover, Gear - Assembly 1
2 . 168630A . Seal, Front 0l
3 21630 Wagsher, Internal Shakeproof, 5/16" 12
4 21308 Screw, Cap, Hex Head, 5/16"-18 x 3/4" 14
3 B35638 Pin, Dowel 2
6 44931A Gagket, Gear Cover
449318 Gasket, Gear Cover
7 Al1B0373P Shaft, Governer - Assembly
8 . la0z28E . Gear, Governor
9 41283A Gasket, Governor Housing
412838 Gasket, Governor Housing 1
10 180344F Housing, Governor
180344N Housing, Governor 1
11 B2135 Waszher, Plain - Copper, 5/16" 3
12 21824 Serew, Cap, Hex Head, 5/16"-18 x 2-3/4" 1
13 B1g83 Pin, Dowel 2
14 163561 Rod, Governor 1
166174 Rod, Governor
167810 Rod, Governor
15 Y18813E Washer, Plain, 3/18"
16 21057 Pin, Cotter, 1/16" x /2" 2
21658 Pin, Cotter - Plated, 1/16" x 1/2"
17 21263 Nut, Hex, No, 10-32
21264 Nut, Hex - Plated, No. 10-32 1
18 Ba743 Pin, Rod End
19 116508 Erd, Governor Red 1
187611 End, Governor Rod
20 Y18813G Washer, Plain, 1/4" 1
21 Al64219 End, Governor Spring
22 16535862 Spring, Governor Rod
23 164220A Red, Control
24 163556 End, Governor Spring
25 26012 Serew, Machine, Round Head, No, 10-32 x 1/2"
26 26420 Washer, Lock - Plated, No. 10
2N 116510 Guide, Governor Cenirol Rod
28 21536 Washer, Lock, 1/4"
29 21272 Serew, Cap, Hex Head, 1/4"-20 % 1/2"

VRD3105

ALWAYS GIVE ENGINE MODEL AND NUMBER

WHEN ORDERING PARTS

37






A

TE?RROWM

INTAKE-EXBAUST MANIFOLD

Group 43
3 g
o ©
ITEM PART 2 3
NO. NUMBER NOMENCLATURE - >
A18074%2 Manifold Assembly
1 . 180742 Marifold, Exhaust
2 . 1183334 . Gasket, Intake to Exhaust Manifold
3 . 180341 . Manifold, Iutake
4 . 21052 . Washer, Lock, 3/8"
5 . 21365 . Berew, Cap, Hex Head, 3/8"-16 x 2-1/2"
6 207475 Gasket, Exhaust Flange
7 207485 Flange, Exhaust
8 44108 Stud
2 21052 Washer, Lock, 3/8"
10 26881 Nut, Thin Hex, 3/8"-24
11 151012 Stud
12 41266 Clamp, Manifold
13 76911 Washer, Piain, 3/8"
14 B2943 Nut, Hex, 3/8"-24
15 783804 Plug, Pipe, Slotted Head, 1/8"
16 48458 Stmd
17 44832C Gasket, Manifold
INTAKE, EXHAUST MANIFOLD
Groups 41, 42
18 181742 Manifold, Exhaust 1
19 207475 Gasket, Exhanst Flange 1
20 207465 Flange, Exhaust 1
21 443103 Stud 2
22 21052 Washer, Lock, 3/37 2
23 | 26881 Nut, Thin Hex, 3/8"-24 {2
24 117168 Clamp, Manifold 1
25 B221 Washer, Plain, 3/8" 2
28 117453 Stud 1
27 21183 Nut, Hex, 3/8"'-24 {7F
28 118581 Stud 2
29 414264 Gasket, Exhaust Manifold 4
30 Al181741 Manifold, Intake - Assembly 1
31 . 41526A . Plug, Expansion 2
32 B2031 Stud 2
33 78290A Plug, Pipe, Slotted Head, 1/8" 1
34 BES4 Stud | 2
35 158728 Gasket, Intake Manifold 2

ALWAYS GIVE ENGINE MODEL AND NUMBER

WHEN ORDERING PARTS

3



VRG232, VRG285

INTAKE, EXHAUST MANIFOLD

VRD232

40




AR
ARROW.

INTAKE-EXHAUST MANIFOLD

Group 43
174 ]
& 2
ITEM|  PART a a
NO.| NUMBER NOMENCLATURE > P
AlB5342M Manifold Assembly
AlD0342P Manifold Assembly
i . 185342M Manifold, Exhaust
1503429 . Manifold, Exhaust
2 185541 . Manifold, Intake
. 180941 . Manifold, Intake
3 . 118202 . Gaskei, Intake to Exhaust Manifold
4 . 167284 . Shield, Heat
5 . 21052 . Washer, Lock, 3/8"
. 21729 . Washer, Lock, 3/8"
6 . 21349 . Screw, Cap, Hex Head, 3/8"-16 x 1"
21352 Screw, Cap, Hex Head, 3/8"-18 x 1-1/4"
7 116296 Cla.mp, Manifold - End
8 116203 Clamp, Manifold - Intermediate
9 1162401 Clamp, Manifold - Center
157937 Clamp, Manifold « Center
10 BoG21 Stud
151012 Stud
11 167120 Stud
158407 Stud
12 BY714 Stud
1510128 Stud
13 B2943 Nut, Hex, 3/8"-24
14 B320A Stud
15 158357 Spacer
16 28252 Nut, Thin Hex, 7/16Y-20
17 412714 Gasket, Manifold
44832C Gasket, Manifold
18 782806A Plug, Pipe, Slotted Head, 1/8"
18 B2610 Stud
20 73558 Wagher, Flat, 7/16"
21 B659 Nut, Hex, 7/16"~20
INTAKE, EXHAUST MANIFOLD
Groups 41, 42
22 186141 Manifold, Intzke 1
23 TR2824A Plug, Pipe, Square Head, 1/8" 1
24 21193 Nut, Hex, 3/9"-24 o
25 B19S7 Gasket, take Manifold 3
26 B291 Stud 6
27 186142 Manifold, Exhaust 1
28 44544 Stud, Long 2
29 117168 Clamp, Exhaust Manifold 2
30 B2zl Washer, Plain, 3/8" 2
31 118531 Stud, Short 2
32 44932C Gasket, Exhaust Manifold 6

ALWAYS GIVE ENGINE MODEL AND NUMBER WHEN ORDERING PARTS



INTAKE-EXHAUST MANIFOLD

INTAKE, EXHAUST MANIFCLD

42



A

AR
ARROW.

INTAKE-EXEBAUST MANIFGLD

Group 43
2181 S H E
ITEM{  PART alela o83
NOC. NUMBER NCOMENCLATURE ; : g ; g
C222142A Manifold Assembly
1 . 2221424 . Manifold, Exhaust
2 . 222341 . Manifold, Intake
3 . 159884 . Gagket, Intake to Exhaust Manifold
4 . 21962 . Wagher, Lock, 3/8"
5 . 21348 . Serew, Cap, Hex Head, 3/8'-16 x 1"
6 159853 Gasgket, Manifold
7 B5763 Stud
8 107120 Stud
g 158978 Clamp, Manifeld - Long
10 B2943 Nut, Hex, 3/8"-24
11 782804 Plug, Pipe, Slotted Head, 1/8"
12 74358 Stud
13 158978A Clamp, Manifold - Short
14 117453 Stud

INTAKE, EXHAUST MANIFOLD
Groups 41, 42

A223142R Manifold, Exhaust - Assembly
i5 . 223142B . Manifold, Exhaust
. 223242 . Manifold, Exhaust
16 . BS54 . Btud
17 . 168741B . Shield, Heat
18 . 21052 . Washer, Lock, 3/8"
19 . 21340 . Serew, Cap, Hex Head, 3/8'"-16 x 5/8"
20 B654 Btud
21 166620A Gasket, Exhaust Manifeld
22 B2%43 Nut, Hex, 3/8".24
23 223141 Manifold, Intake
24 166595A Gasket, Intake Manifold
25 21052 Washer, Lock, 3/8"
26 21193 Nut, Hex, 3/8"-24
27 Y18802 Plug, Pipe, Allen Head, 1/8"

ALWAYS GIVE ENGINE MODEL AND NUMBER WHEN ORDERING PARTS



WATER PUMP, THERMOSTAT HOUSBING




AR
ARROW.

ENGINE COMPANY

WATER PUMP, THERMOSTAT HOUSING

Groupa 21, 80
ITEM PART
NO. NUMBER NOMENCLATURE
M190460 Pumnp, Water - Assemhly
1 190464 . Body, Water Pump
2 . 21842 Washer, External Shakeproof, 3/16"
3 . 28543 Berew, Machine, Flat Head, No, 10-32 x 5/8"
4 . 21842 Washer, External Shakeproof, 1/4"
5 . 21139 Screw, Machine, Flat Head, 1/4"-20 x 5/8"
& 163771 Cover, Water Pump
7 163772 . Gasket, Water Pump Cover
8 . 190163A . Impeller, Water Pump
9 . 161847A . Seat, Water Pump Seal
10 120320 . Beal, Water Pump
11 . 44993R . HRing, Retaining
12 221586F . Pulley, Water Pump
13 . 0194158 Bhaft, Water Pump
14 78645 Slinger
15 21052 Washer, Lock, 3/8"
16 21369 Serew, Cap, Hex Head, 3/8"-16 x 3
17 152311 Gaaket, Water Pump
18 Al66226 Belt, Water Pump (Set of Two) (Engines Equipped with
Alternator or Belt Tightener)
AB10496 Beit, Water Pump {Set of Two} {Engines Equipped with
Altronic Generator)
19 2212784 Housing, Thermostat (With Radiator)
2212178 Housing, Thermostat (Without Radiator)
20 21729 Washer, Lock 3/8"
21 21361 Serew, Cap, Hex Head, 3/8"-16 x 1-3/4"
22 163651 Thermostat
23 117231 Gasket, Thermaostat Housing
KITS
Water Pump Repair Kit
960=-213 For Water Pump Assembly M1%0460 (Includes [tems

2-5, 7-11, 13, 15, 17y

VRDI55

[

VRG310

VRD310S

ALWAYS GIVE ENGINE MODEL AND NUMBER WHEN ORDERING PARTS




WATER PUMP, THERMGSTAT HOUSING

48




AA

ENGINE COMPANY
WATER }'UII‘II’, LIl AMTIL SO LI L HOUSmG
Groups 21, 60

VRD310S

[l el -

o E
™
o |
ITEM PART 1o}
NO. NUMBER NOMENCLATURE ! ;.‘
E 180640 Pump, Water - Agssembly
H221560 Pump, Water - Assembly
1 . 180660 . Body, Water Pump
221560 . Body, Water Pump
b4 21642 . Washer, External Shakeproof, 3/16"
3 21138 . Serew, Machine, Flat Head, No, 10-32 x 1/2"
4 . 21842 . Washer, External Shakeproof, 1/4"
5 . 21138 . Serew, Machine, Flat Head, 1/4"-20 x 5/8"
[ . 1B3771A . Cover, Water Pump
. 163671B . Cover, Water Pump
7 . 163772 . Gasket, Water Pump Cover
. 1636872A . Gasket, Water Pump Cover
8 . 190383 . Impeller, Water Pump
. 221163 . Impeller, Water Pump
9 . 161847A . Seat, Water Pump Seal
10 . 120320 . Seal, Water Pump
. 120320B . Seal, Water Pump
11 , $4995R . Ring, Retaining
12 . 190284A . PBulley, Water Pump
. 221586A . Pulley, Water Pump
13 . 21052 . Washer, Lock, 3/8"
14 . 21372 . Screw, Cap, Hex Head, 3/8'-16 x 3-3/4"
15 . 0190158 . Shafi, Water Pump - Assembly
. A190158 . Bhaft, Water Pump - Assembly
16 . . 78B40 . . Slinger
17 T3404A Elbow, Inverted
73018B Elbow, Inverted
18 730188 Elbow, Inverted
18 Al64548B Line, Vent
A164548G Line, Vent
AlG4548H Line, Vent
A1645487 Line, Vent
20 B&&TT Bushing, Reducing, 1/4" to 1/8"
21 152311 Gasket, Water Pump
1636 73A Gasket, Water Pump
22 21052 Washer, Lock, 3/8V
23 21374 Screw, Cap, Hex Head, 3/8"-16 x 4-1/4"
21375 Screw, Cap, Hex Head, 3/8"-16 x 4-1/2"
24 21352 Screw, Cap, Hex Head, 3/68"~16 x 1-1/4"
25 21365 Screw, Cap, Hex Head, 3/8".18 x 2-1/2"
26 Al154337 Beit, Water Pump (Set of Two}
ABL10496 Belt, Water Pump {Set of Two)
AB10466A Belt, Water Pump (Set of Two)
27 AL64852 Hose
28 41286C Clamp, Hese
29 21951 Plug, Pipe, Countersunk Headless, 3/8"
30 221478 Housing, Thermostat
31 B221 Washer, Plain, 3/8"
32 21729 Washer, Lock, 3/8"
33 21366 Serew, Cap, Hex Head, 3/8"-18 x 2-1/2"
21885 Screw, Cap, Hex Head, 3/8"-16 x 2-1/4"
265867 Screw, Cap, Hex Head, 3/8"-16 x 3-1/4"
32 26440 Screw, Cap, Hex Head, 3/8"-18 x 3-1/2"
35 Y18802 Plug, Pipe, Allen Head, 1/8"
38 162400 Gasket, Thermostat Housing
a7 199175 Gasket, Thermostat
38 1624924 Thermostat
160174 Thermostat
KITS
Water Pump Repair Kita
860-200 Water Pump Assembly E190660 {Includes Items 2, 4,
5, 7~11, 13-15, 21, 25}
860-214 Water Pump Agsembly H221560 {Includea Items 4, 5,
7-11, 16, 21, 22) 1
¥

[

s b

ALWAYS GIVE ENGINE MODEL AND NUMBER WHEN ORDERING PARTS



) -
L) + H
':':':':':‘o': |
OO 30

DO i
a0xy |
O
LODOOE

)
P
\

RADIATOR, FAN, FRONT SUPPORT {Previous Configuration)




A

AR
ARROW.

RADIATOR, FAN, FRONT SUPPORT (Previous Configuration)
Greups 200, 218

ITEM PART
NO. NUMBER NOMENCLATURE
41236C Clamp, Hose
2 15626C Connection, Hose, 1-3/4" 1. Ir, x 3"
207518 Cennection, Hose, 2" 1D, x 3"
THOTE Connection, Hose, 2-1/8"1[, D, x 3-1/2"
3 439593 Cock, Drain
734134 Cock, Drain
4 1980934 Connection, Lower Radiator
207100 Conneetion, Lower Radiator
5 120233 Conneetion, Hose, Flexible, 2" 1.D. x 12"
151069 Connestion, Haga, Flexible, 2" I, D, x 14"
6 1991008 Guard, Fan - L, H.
7 100101B Guard, Fan - R.H.
a8 ¥18813G Washer, Plain, 1/4"
9 21050 Washer, Lock, 1/4"
10 21271 Screw, Cap, Hex Head, 1/4''-20 x 1/2"
26003 Screw, Drive, Round Head, No, 8 x 1/2"
11 21273 Screw, Cap, Hex Head, 1/4"-20 x 5/8"
12 28102 Nut, Flex Loc, 1/4"-20
13 120413 Blade, Fan {(Pusher}
1204134 Blade, Fan (Pusher)
120414 Blade, Fan (Suction)
120414C Blade, Fan (Suction)
14 21051 Washer, Look, 5/18"
15 21312 Serew, Cap, Hex Head (Pusher Blade), 5/16"-18 x 7/8"
21322 Screw, Cap, Hex Head (Pusher Blade), 5/16"~18 x 2.1/4"
21325 Screw, Cap, Hex Head (Suction Blade), 5/16"=18 x 3~1/4"
26249 Screw, Cap, Hex Head {Suction Blade), 5/16'"=18 x 1~3/8"
i5 78805H Spacer, Fan Blade (Suction)
157015F Spacer, Fan Biade (Suction)
207973 8pacer, Fan Blade (Suction)
207T9TIA Spacer, Fan Blade (Pusher)
17 1350728 Radijator
13 199941 Guard, Radiator
19 21303 Screw, Cap, Hex Head, 1/4"-20 x 1-1/2"
20 207101 Support, Front
207101A Support, Front
118154D Support, Front
21 21054 Washer, Lock, 1/2"
22 21431 Screw, Cap, Hex Head, 1/2"-13 x 1/2"
23 21205 Nut, Hex, 1/2'-13
24 21433 Screw, Cap, Hex Head, 1/2"-13 x 1-3/4"

VRD232

[+

|

ALWAYS GIVE ENGINE MODEL AND NUMBER WHEN ORDERING PARTS

VRD3105

49



RADIATOR, FAN, FRONT SUPPORT (Current Configuration)




A

AR
ARROW.

RADIATOR, FAN, FRONT SUPPORT (Current Configuration}

Groups 200, 219

VRD3105

ITEM PART
NC. NUMBER NOMENCLATURE
1 41236C Clamp, Hose
b 15026K Connection, Hose, 1-3/4" 1, D, x 4-1/2"
789788 Connection, Hese, 2-1/5"1.D, x 4=-1/2"
Y6174 Connection, Hose, 2" 1.D. x 4-1/2"
3 734134 Cock, Drain
48983 Cogk, Drain
4 207100 Connection, Lower Radiator
1980938 Connection, Lower Radiator
1980934 Connection, Lower Radiator
5 120233 Connection, Hose, Flexible, 2" 1. D, x 12"
[H 195100C Guard, Fan - L. H.
193100D Guard, Fan - L. H.
7 145101C Guard, Fan - B, H.
1941011 Guard, Fan - R, H.
H B277 Washer, Plain, 5/16"
o 21051 Washer, Loeck, 5/16"
10 21307 Screw, Cap, Hex Head, 5/16"-18 x 5/8"
11 21141 Nut, Hex, 5/16"-18
12 207973 Spacer, Fan Blade (Suction)
TRE0EH Spacer. Fan Blade (Suction)
1570L5F Spacer, Tan Blade (Suctiom)
207973A Spacer, TFan Blade (Pusher)
157T015F Spacer, TFan Blade (Pusher)
13 116560C Blade, Fan (Suction)
1521474 Dlade, Fan (Suction)
207978 Blade. Fan (Pusher)
151511 Blade. Fan (Pushey)
14 21309 Screw. Cap. Hex Head. 5/16'-18 x 3/4" (Suction)
21325 Screw. Cap. Hex Head, 5/16"+~18 x 3-1/4" {Suction)
262448 Screw. Cap. Hex Head, 5/16"-18 x 1-3/8" {Suction)
51392 Serew. Cap. Hex Head, 5/16"-18 x 2-1/4"" (Pusher)
21312 Screw, Cap. Hex Head. 5/16"-18 x 7/8' (Pusher)
26245 Screw, Cap. Hex Head. 5/16"-18 x 1-3/8"" {Pusher)
15 207944 Cap. Pressure 1 1
16 C207901 Shell. Radiator i 1|
17 207913 Radiator 3 1
18 21309 Screw, Cap, Hex Head, 5/16"-15 x 3/4" o It}
19 207971 Plate, Mounting. Radiator L i
20 21053 Washer. Lock, 7/18" p 2
21 T18513J Washer, Plain. 7/1i6" 2 2
22 118627 Mount, Vibration 4 4
25 234696 Screw, Cap. Place Type, 7/16"-20 x 1-1/4" b 2
24 207T9D2ZA Support, Front 1
20TH03A Support, Front 14
207004 A Support. Front
25 21433 Screw, Cap. Hex Head, 1/2"-13 x 1-3/4"
26 21054 Washer, Lock. 1/2"
27 21205 Nut. Hex, 1/2"-13
28 115514V 8pacer. Guard
29 1999414 Guard, Radiator
30 21317 Screw. Cap. Hex Head, 5/18'"-18 x 1-1/2"

[ e R e )
B e B3 LD = O o

|

ALWAYS GIVE ENGINE MODEL AND NUMBER

WHEN ORDERING PARTS




FUEL OIL FILTER




A

AR
ARROW.

FUEL OIL FILTER

Group 54
ITEM PART alglojylof
NO.| NUMBER NOMENCLATURE - 5 5
AC194788 Filter, Fuel - Assembly 1
AA184790 Filter, Fuel - Assembly
DA194790 Filter. Fuel - Assemhly 1
194788 Base, Filter - Assemhly 1
A194790 Base. Filter - Assembly 1
1 . 177428 . . Base, Filter 1 1
2 . . 194719 . . Plug, Filter Vent i 1
3 .. 194721 . . Washer, Seal 1 1
4 194720 Plug, Filter Drain 1 1
5 194723 Washer, Seal i 1
G 106343 . Plug. Pipe. Allen Head. 1/4" 1 1
T 177429 Element, Fuel Filter 1 1
8 . 177430 . Clamp. 8Spring 1 i
9 177426 Bracket, Fuel Filter
154799 Bracket, Fuel Filter 1
. 207897 Bracket. Fuel Filter 1
10 21343 Screw. Cap, Hex Head. 3/8"-18 x 3/4" 2
21346 Serew, Cap, Hex Head, 3/8"-16 x 7/8" 2
21348 Screw. Cap. Hex Head, 3/8"-16 x 1"
21348 Serew, Cap. Hex Head, 3/8"-16 x 1"
i1 21452 Washer, Loek, 3/8" 2 2
21052 Washer, Lock, 3/8" 2 2
12 21340 Screw, Cap, Hex Head. 3/8"-16 x 5/8" 2 2k
13 . 21189 Kut, Hex, 3/8"-16 2
14 T3018E . Elbow, Inverted 2
T3018G Elbow, Inverted 1
15 164717C Connector. TFlex
16471%C Connector, Flex
16 AlTe240B Line. Fuel 1
Ci95166 Line, Fuel
AZDTE39 Line, Fuel 1
17 168013H Clip 2
18 Y18813H Washer, Plain, 3/8"
19 21343 Serew. Cap. Hex Head, 3/8"-16 x 2/4"

YRG310

VRD3105

ALWAYS GIVE ENGINE MODEL AND NUMBER WHEN ORDERING PARTS




GASOLINE CARBUBETOR, GASOLINE AND DIESEL ¥UEL PUMP




A

AR
ARROW.

GASOLINE CARBURETOR, GASOLINE AND DIESEL FUEL PUMP

Groups 19. 214

VRG283

Valve, Solenoid,_ Fuel Shut-off

21813
ITEM PART (=] o
NO.| NUMBER NOMENCLATURE 2 By
1 510838 Carburetor
52080 Carburetor
AS2080B GCarburetor
53078C Carburetar
2 B2%1 Stud
B4025 Stud
44108 Stud
3 B3a65 Gasket, Carburetor
B1331F Gasket, Carburetor
B4096 Gasket, Carburetor
4 21051 Washer, Lock, 5/16"
21052 Washer, Lock, 3/8"
21729 Washer, Lock - Plated, 3/8"
5 21185 Nut, Hex, 5/16"-24
21193 Nut, Hex, 3/8"-24
21194 Nut, Hex - Plated, 3/8"-24
[ A1645588 Pump, Fuel
A1645578 Pump, Fuel 1 1
78407 Elbow, Flex
735428 Gasket, Fuel Pump 1
B2135 Washer. Plain - Copper, 5/16" 2
10 21318 Serew, Cap, Hex Head, 5/16™-18 x 1-1/4" L
11 T3HIED Elbow, Inverted 1
i2 1647244 Elbow, Flex
164724B Eibow, Flex 1
13 A164579A Line, Fuel
A199771 Line, Fuel
Al199772 Line, Fuel
A199906 Line, Fuel 1
A199906B Line, Fuel 1
A199938A Line, Fuel
AZ0T4T0H Line. Fuel
14 169013H Clip 1 1
169013 Clip
15 164717A Connector, Flex
16 1647240 Elbow, Fiex
1647248 Elbow, Flex
17 164433 Valve, Solencid, Fuel Shut-off
164433C Valve, Sclenoid, Fuel Shut-off
199744

VRG310
VRD3108

[ -

ki

ALWAYS GIVE ENGINE MODEL AND NUMBER WHEN ORDERING P

ARTS 33



VRG283, VRG310

NATURAL GAS CARBURETOR

VRGZ232, VRG28b




A

AR
ARROW.

NATURAL GAS CARBURETOR

Group 214
Sl8( 2 8l2g s
ITEM|  PART olalola olal 8
NO. NUMBER NOMENCLATURE § § n; ; §
1 510904 Carburetor
520834 Carburetor
ABZ083B Carburetor
A199097 Carburetor
. 489278 . Valve, Air-Gas - Assembly
. 458925 . . Diaphragm, Air-Gas Valve
2 B251 Stud
B4025 Stud
21354 Serew, Cap, Hex Head, 3/8"-16 x 1-1,/8"
26724Q Serew, Cap, Hex Head, 3/8"-24 x 1-1/4"
3 B3G5 Gasket, Carbureior
B1331F Gasket, Carburetor
B4096 Gasket, Carburetor
4 21051 Washer, Lock, 5/18™
21052 Washer, Lock, 3/8"
21728 Washer, Lock - Plated, 3/8"
5 21185 Rut, Hex, 5/16"-24
2118% Mat, Hex, 3/8''-16
21193 Mut, Hex, 3/8"-24
21154 Nut, Hex - Plated, 3/8'-24
6 T3654% Nipple, Pipe, 1/2" x 2-1/2"
119434W Nipple, Pipe, 1/2" x 1-1/8"
7 T8E0BC Tee, Pipe, 1/2"
8 78212C Bushing, Redueing, 1/2" to 1/4"
9 1549818 Nipple, Pipe, 1/4" x 7/8"
10 166457 Elbow, Reducing, 1" x 1/2" x 50°
11 B1393 Nipple, Reducing, 1/4'" o 1/8"
12 117364 Valve, Test
13 507944 Gauge, Fuel Pressure

ALWAYS GIVE ENGINE MODEL AND NUMBER



INJECTION PUMP




A

A
ARROW.

INJECTION PUMP
Groups 5, 9
v
EBERCE
ITEM|  PART al olala
NO.{ NUMBER NOMENCLATURE > g >
1 207634 Pump, Injection - 18300 RPM, 8-14% Repulation
207634 Pump, Injection - With Solenoid Assembly - 1800 RPM,
5-14% Regulation
207534F . Pump, Injection - Used with Solenoid Assemhly
162564 . Bolenoid Assembly
208804 . Connector
59T0DA Pump, Injection - 1800 RPM, 8-14% Regulation 1
CE8TO5A Pump, Injection - With Solenoid Assembly - 1800 RPM,
8-14% Regulation 1
. 697058 . Pump, Injection - Used with Solencid Assembly 1
162564 . Solencid Assembly ’ 1
208204 . Connector 1
{Note: Refer to Service Builetin 9-2055 for
Injection Pump Part Numbers and Governor
Regulation at Speeds Other Than 1300 RPM,
8-14% Regulation}
2 AA163143 Lines, Injection -~ Aasembly
Al56685M Lines, Injection - Assembly 1
. Cle3143 . Tube Assembly #1
. CLG685M . Tube Assembly #1 1
. C163143A . Tube Assembly #2
. C156685N . Tube Assembly #2 1
. 1631438 , Tube Aggembly #3
. C1568B5P . Tube Assembly #3 1
. Cls3m43C . Tube Assembly #4
. ClEBRS5R . Tube Asgembly #4 1
. CL5B86858 . Tube Assembly #5 I
. C156685T . Tube Agserbly #6 1
3 . . 44005B . . Ferrule 8 12
4 . . 412608 . . Nut, Fuel Injection Tube 8 12
5 156172 Connector, Fuel Tube 4 [
6 26780 Nut, Flex Loe, 3/8"-24 3 3
? B4827 Washer, Plain, 3/8" 3 3
8 155434 Hub, Fuel Pump Gear 1 1
9 155194C Gear, Fuel Pump 1 1
10 83700 Washer, Plain, 9/18" 1 1
i1 26801 Nut, Flex Loe, 9/18"-18 1 1
12 116050K Wire, Lock 1 1
13 120944 Serew, Injeetion Pump Coupling 2 2
14 21005 Key, Woodruff, No, 6 1 1
15 T3018A Elbow, Inverted 1 1
T3018E Elbow, Inverted 1
Y7529 Elbow, Half T'nion 1
16 26186 Serew, Cap, Hex Head, 1/4'"-28 x 1-1/8" P [
17 1517608 Clamp, Injection Tube 2
2075878 Clamp, Injection Tube ; 4
18 20758388 Insert, Injection Tube Clamp 4
19 21050 Wasgher, Lock, 1/4" 2 6
20 21177 Nut, Hex, 1/4"-28 2| G
21 A156753 Line, Leak-off, Pump to No. 1 Injector 1] 1
22 152406 Tee, Inverted 4 [}
23 0119600 Line, Leak~off 2 3
24 0119601 Line, Leak-off 1 2
25 ABOTI3 Injector, Fuel - Aasembly 4 6
. 604070 . Nozzie, Injector 4 6
26 . Dl0065A . Washer, Fuel Injector 4 6
27 118531 Stud 8 12
pE: 21193 Nut, Hex, 3/8"-24 4 12
28 152868 Tee, Inverted 1

ALWAYS GIVE ENGINE MODEL AND NUMBER WHEN ORDERING PARTS L]



INJECTION PUMP

66




A

AR
ARROW.

INJECTION PUMP

Groups 8, %
ITEM PART a afelolalo
™ o ] o
NO.| NUMBER NOMENCLATURE SIS gl B
1 68TO6A Pump, Injection ~ 1800 RPM, 8-14% Regulation
Ca9706A Pump, Injection ~ With Solencid Assembly - 1300 RPM,
8-14% Regulation
. 69TDER - Pump, Injection - Used with Sclenold Agsembly
152584 . Bolenoid Assembly
. 208204 . Connectar
697074 Pump, Injection - 1800 RPM, &-14% Regulaticn
C69T0TA Fump, Injection - With Solenoid Assembly - 1500 RPM,
8-14% Regulation
. GHT07B . Pump, Injection - Used with Solencid Agsembly
162564 . Bolencid Agsembly
, 208204 . Coennector
{Note: Refer to Service Bulletin 9-2055 for

Injeetion Pump Part Numbers and Governor
Regulation at Speeds Other Than 1800 RPM,
8-14% Regulation) .

2 AA168823 Lines, injection - Assembly
. Al68823 . Tube Assembly #1
. AI68823A . Tube Assembly #2
. AIpBE823B . Tube Assembly #3
. AlGBB23C . Tube Assembly #4
. Al68823D . Tube Assembly #5
. AlGBBZ3E . Tube Assembly #6
3 . . 44005B . . Ferrule
4 . . 41260B . . Nut, Fuel Injection Tube
5 . . 167353 . . Nut, Injector
[ . 167354 . . Ferrule
7 156172 Connector, Fuel Tube
8 26780 Nut, Flex Loc, 3/8"-24
g B4827 Wagher, Plain, 3/8"
10 155434 Huh, Fuel Pump Gear
11 155194C Gear, Fuel Pump
12 63700 Wasgher, Plain, 5/16"
13 26801 Nut, Flex Loe, 9/18'-18
14 116050K Wire, Lock
15 120544 Serew, Injection Pump Coupling
16 21005 Key, Woodruff, No. 8
17 T3018B Elbow, Inverted
18 Al68672 Line, Leak-cif, Pump to No. 1 Injector
176320 Line, Leak-~off - Aaszembly
18 . 176320 . Line, Leak-off
20 . 167356 . Booi, Leak-off
21 . 167353 . Clamp
22 696024 Injector, Fuel = Asaembly
177033 Injector, Fuel - Assembly
23 . 488210 . Washer, Fuel njector
24 . 169319 . Seal, Carbon Dam
25 167357 Clamp, Injector
28 166038A Spacer, Fuel Injector
27 AlGBE60 Bracket, Injection Pump
28 21302 Serew, Cap, Hex Head, 1/4'-28 x 1-1/4"
26186 Serew, Cap, Hex Head, 1/4"'-28 x 1-1/8"
29 207587HB Clamp, Injection Tube
30 2075888 Insert, Injection Tube Clamp
31 21050 Washer, Lock, 1/4"
32 21177 Nut, Hex, 1/4M-28
33 21052 Washer, Lock, 3/5"
34 21348 Screw, Cap, Hex Head, 3/8"-18 x 7/8"

ALWAYS GIVE ENGINE MODEL AND NUMBER WHEN ORDERING PARTS




INJECTICN PUMP

B2




A

AR
ARROW.

INJECTION PUMP

Groups 8, 9
o [
wy |
—|
ITEM PART Q[
NO.| NUMBER NOMENCLATURE S
i 69589G Pump, Injection - 2540 RPM, 8-14% Regulation
CE8588G Pump, Injection - With Solencid Assembly - 2500 RPM,
§-14% Repulation, Energized to Run
. 69589F Pump, Injection ~ Used with Solenoid Assembly
. 162564 Solencid Assembly
208204 Connector
69589G Pump, Ijection - 2500 RPM, $-14% Regulation
DEOs80G Pump, Injection - With Solenoid Asgembly - 2500 RPM,
8-14% Regulation, Energized to Stop
. B9589F Pump, Injection - Used with Solenoid Asgembly
162564B Sclenoid Assembly
. 208204 Gonnector
2 AAlGRER23 Lines, Injection - Assembily
. AlGHEE3 . Tube Assembly #1
. Al168823A . Tube Agsembly #2
. AlG88523B . Tube Assembly #3
. Al88823C Tube Assembly #4
. A168823D Tube Assembly #5
. Al68823E Tube Aasembly #6
2 . 44005B Ferrule
4 . 41260B Nut, Fuel Injection Tube
5 167353 MNut, Injector
6 . . 1687354 Ferrule
7 156172 Connector, Fuel Tube
] 26750 Nut, Flex Loc, 3/5"-24
g B4BET Washer, Plain, 3/8"
10 - 155434 Hub, Fuel Pump Gear
11 155184J Gear, Fuel Pump
12 63700 Washer, Plain, 9/16"
13 26801 Nut, Flex Lee, 2/16"-18
14 116)50K Wire, Lock
15 120944 Screw, Injection Pump Coupling
16 21005 Key, Woodruff, No. &
17 730188 Elbow, Inverted
18 Al88872 Line, Leak-off, Pump o No. 1 Injector
19 1205208 Nut, Tubing
20 1208138 Sleeve, Ruhber
21 176482 Tee, Nozzle Leak-off
22 BEG0OS Line, Leak-off
23 176460 Grommet, Nozzle Leak—off
24 1764861 Nut, Leak-off
25 69603F Injector, Fuel
26 . 489210 . Washer, Fuel Injector
27 169319 . Beal, Carbon Dam
28 167357 Clamp, Injector
29 1660384 Spacer, Fuel Injector
30 A1688860 Bracket, Injection Pump
31 21302 Serew, Cap, Hex Head, 1/4".28 x 1-1/4"
26186 Serew, Cap, Hex Head, 1/4"-28 x 1.1/8"
az 2075878 Clamp, Injection Tube
33 2075888 Insert, Injection Tube Clamp
34 21050 Washer, Lock, 1/4"
35 21177 Mut, Hex, 1/4"-28
36 21052 Washer, Lock, 3/8"
37 21346 Screw, Cap, Hex Head, 3/8"-18 x 7/8"

VRD232
a2

it

626

il

VRD3105

p—ll—-mmyh.hcomn—lmmo‘)wmmmmmscbuwuMHHHHwadimmmmHHHHHHHHHHH

ALWAYS GIVE ENGINE MODEL AND NUMBER WHEN ORDERING PARTS

[y

pmd e et

63



15

VRG156, VRG232

VRG 155

IGNITION DISTRIBUTOR, COIL




A

AR
ARROW.

IGNITION DISTRIBUTCR, COIL

Group 22
o
-~
™ E
ITEM PART { ¢
NO. NUMBER NOMENCLATURE ; L
69498 Distributor (Previous Configuration} 1
. 491963 Point Set 1
. 481962 Condenser 1
. 491966 . Rotor 1
. 491987 . Cap 1
AGI498A Distributor Assembly 1
DE9488A Distributor Assembiy
AG0262L Diatributor Assembly
1 . BD2BGEL . Distributor
. . 491871 Point Set
. . 490752 . Condenser
.. 491968 . Roter
.. 491872 . Cap 1
. B9498A . Distributor 1
- . 491950 . . Point Set 1
. . 491981 . Condenser 1
. . 49194 . Raotor 1
. . 491985 . Cap 1
2 . 167059 Spacer
] 161534 Gear, Tachometer Drive
4 26850 Pin, Rell, 5/32" x 3/4
5 1635048 Cable, Ignition (Cylinders No, 1 and 6) 2
. 163504D . Cable, Ignition (Cylinder No. 6}
. 1635058 . Cable, Ignition (Cylinders No. 3 and 4) 2
1635068 . Cable, Ignition (Cylinders No. 2 and 5) 12
6 . B18l0 . Ring, Rubber 2
¥ 163504C Cable, Imition {Cylinder No, 1) ]
1635058 Cable, Ignition (Cylinders No. 3 and 4)
16 3506C Cable, Ignition {Cylinder No. 2)
8 116202 Gasket, Distributor {1
9 116254 Clamp, Distributor i 2
10 21052 Washer, Lock, 3/8" 2
11 21350 Screw, Cap, Hex Head, 3/8"-16 x 1-1/8" 2
12 504328 Plug, Spark - Gasoline
695324 Plug, Spark - Natural Gasa
69514 Plug, Spark - Gasoline { 6
69482 Plug, Spark - Natural Gas ;]
695324 Plug, Spark - Gasoline
13 0154390 Cable, Coil to Distributor (Primary) {11
14 0116635 Wire, Secondary 11
15 50182 Coil 1
16 1165148 Spacer
17 21293 Screw, Cap, Hex Head, 1/4"-20 x 2-1/4"
18 Y18813G Washer, Plain, 1/4"
19 21051 Washer, Lock, 5/18" 2
20 21186 Nut, Hex, 5/16".24 ]2

|

B b

VRD310S

ALWAYS GIVE ENGINE MODEL AND NUMBER WHEN ORDERING PARTS




VRD165, VRD232
‘VRD283, VRD310

BELT TIGHTENER




AA
ARROW.

ENGINE COMPANY

ALTERNATCGR
Group 28
: P o
:
ITEM|  PART iak a
NO.| NUMBER NOMENCLATURE St >
1 69738 Alternator 1 1 1
. 480976 . Regulator, Voltage 1} 1 1
. 480979 . Brush and Holder - Assembly i 1 1
- 490980 . Spring, Brush 1 1 15
2 1189478 Strap, Adjusting 1
1990948 Strap, Adjusting 1 i} 1
210561 Washer, Lock, 5/18" 2 2 2k 2
4 21309 Serew, Cap, Hex Head, 5/15"-18 x 3/4" 1 1 1E
21307 Screw, Cap, Hex Head, 5/16"-18 x 5/8" ; 1
5 B27T Wagher, Plain, 5/16" 1 1 1 1 1
6 21313 Screw, Cap, Hex Head, 5/16"-18 x I" 1 1 1 1} 1
7 1949096 Pulley, Alternator 1 1 1 1
8 69451 Fan, Alternator 1k 1 1 1E
9 21374 Screw, Cap, Hex Head, 3/6"-18 x 4-1/4" 1 1 1 14 1
10 199095 Bracket, Alternator Mounting 1 1 1 1t 1
11 B3718 Washer, Plain, 3/8" 4 4 & 45 4
12 63809D Spacer 1§ 1 1 1 1
13 21052 Washer, Lock, 3/8" 1E 1 1 114 1
14 21189 Nut, Hex, 3/8'"-16 1E 1 ik 1 1
15 21054 Washer, Lock, 1/2" 2k 2 2| 2 2
16 21425 Screw, Cap, Hex Head, 1/2"-13 x 1" 2 2 2k 2 2
17 60356 Switch, Qil Preasure 1 1 i :
18 BE8679 Tee, Pipe, 1/8" 1
18 651108 Nipple, Pipe, 1/8" x 1-1/2" 1
BELT TIGHTENER
Group 32
A199582 Tightener, Bell - Aggsembly ) i 1§ 1
20 . 159582 . Tightener, Belt b 1 1 1
21 . 44989R . Ring, Retaining 2 2 2% 2
22 . 1958583 . Shaft and Bearing 1 1 1t 1
23 . 185096B . Pulley 1 1 1§ 1
24 117428A Spacer 1
25 1637257 Strap, Adjusting 1 e
199094 Strap, Adjusting 1 1§ 1
26 B277 Washer, Plain, 5/18" 1 1t 1 1
27 21051 Washer, Lock, 5/16" 2 2 2 2
28 21313 Screw, Cap, Hex Head, 5/16"-18 x 1" 2 2 2 °
29 AlGG228 Belt, Water Pump (Set of 2) 1
AB10498 Belt, Water Pump {Set of 2) 1} 1} 1
A154337 Belt, Water Pump {Set of 2) ] 4
30 21374 Screw, Cap, Hex Head, 3/8'"-16 x 4-1/4" ] 1 1 1
31 B3718 Washer, Plain, 3/8" 4 4} 4 4
32 21052 Washer, Lock, 3/8" 1 1 1 1
33 21188 Mut, Hex, 3/8'"-18 1 1 1E 1
34 199085 Eracket i 1} 1k 1
35 21054 Washer, Lock, 1/2" @ 2 2k 2
35 21425 Serew, Cap, Hex Head, 1/2".13 x 1" 2 2 2 2

ALWAYS GIVE ENGINE MOOEL AND NUMBER WHEN ORDERING PARTS 67






A

AR
ARROW.

INSTRUMENT PANEL
Groups 203, 204, 213, 2i5

Q
{ ™
ITEM PART &)
NO. NUMBER NOMENCLATURE g
AB9267 Lever, Throtile - Assembly
AB9267Z Lever, Throtile - Assembly 1
1 . B9E6T . Lever, Throttle
. BBZ26TZ . Lever, Throttle 1
2 . DBoY366 . Bracket 1
3 . BII6H . Spring 1
4 ., 21365 . Screw, Cap, Hex Head, 3/8'~16 x 2-1/2" 1
5 . 21139 . Nut, Hex, 3/8"-16 i
6 207915 top, Throttle Lever 1
7 B66ETH Pin, Clevis
g B6645A Clevis
159358 Joint, Ball 1
9 Y18813G Washer, Plain, 1/4"
10 21068 Din, Cotter ~ Plated, 1/16" x 1/2"
21064 Pin, Cotter, 1/8" x 3/4"
11 21179 Nut, Thin Hex, 1/4"-28 1
12 26906 Nut, Flex Loc, 1/4'-28 1
13 199114 Rod, Control
199114 F Rod, Control 1
1994718 Red, Control
199471C Rad, Control
2074768 Rod, Control
2074760 Rod, Control
14 21058 Pin, Cotter - Plated, 1/16" x 1/2" 1
21060 Pin, Cotter, 1/26" x 3/4"
15 Bi4l Washer, Plain, 1/4" 2
74005 Washer, Plain, 3/16"
Y18813G Washer, Plain, 1/4"
16 3743 Pin, Clevig
17 B36T1 Clevis
185 21052 Washer, Loclk, 3/8" 7
19 21343 Serew, Cap, Hex Head, 3/8"-16 x 1" 4
20 E199113 Panel, Instrument
F139113 Panel, Instrument 1
21 184683 Conirol, Locking
134683 F Control, Locking
194683K Control, Locking 1 1
22 Y18813H Washer, Plain, 3/8" 2 2 2
23 21343 Serew, Cap, Bex Head, 3/8"-16 x 1" 2 2 2
21348 &crew, Cap, Hex Head, 3/8"-16 x 5/8" 2
24 207155 Pipe, 3/8" x 5-1/16" 1 1 1
2071654 Pipe, 3/8'"x 4" 1
25 B0662E Meter, Hour 1 1 1 1
28 21181 Nut, Hex, 5/18"-18 7 7 7 7
27 B277 Washer, Plain, 5/16™ 7 7 7 7
28 21051 Washer, Lock, 5/16" 7 7 7 7
29 21309 Screw, Cap, Hex Head, 5/16"-18 x 3/4" 7 7 7 7
30 1628708 Tachometer (Up to 2400 rpmy) 1 1 1 1
1623700 Tachometer (Over 2400 rpm} 1 1 1 1
31 60903 Ammeter, Clamp Type 1 1 1 1
32 198472 Gauge, Water Temperature (Standard) 1 1
1884751 Gauge, Water Temperature Standard) 1 1
Al208434 Gauge, Water Temperature and Safety Switch (Optional) 1
Cl20843 Gauge, Water Temperature and Safety Switch (Optional)
33 954162 Switch, Iznition 1
34 B0869A Switch, Starter 1
35 152934 Switch, Magretic Ignition (Used with Safety Switches for
Distributor Ignition or Diesels) 1
36 21512 Screw, Cap, Hex Head, 3/8'"~16 x 5"
28121 Screw, Cap, Hex Head, 3/8"-16 x 6" 1
37 B1636 Elhow, Umion 1
38 50864H Hose, Flexible 1
39 T8209W Coupling, Pipe, 1/8"
40 B7106C Adapter 1
41 155473 Gauge, Oil Presgure (Standard) 1
A120844B Gauge, Oil Pressure and Safety Switeh (Optional)
C120844 Gauge, Ol Pressure and Safety Switeh (Optional) 1

VRD310S




AIR CLEANER, SHEET METAL, MUFFLER




A

AR
ARROW.

AJR CLEANER, SHEET METAL, MUFFLER

Groups 201, 208, 217

A el s
ITEM PART il o |
NO. NUMBER NOMENCLATURE ‘; ;‘
1 0120802 Door, Side
ALl20802J Door, Side 2
2 Y18813G Washer, Plain, 1/4" (Use with 139073B Radiator) 7
BaTT Washer, Plain, 5/16" (Use with 207913 Radiator) 7
3 21050 Washer, Lock, 1/4" (Use with 1990728 Radiator) 7
21051 Washer, Lock, 5/16" (Use with 207913 Radfator) 7
4 21275 Screw, Cap, Hex Head, 1/4"-20 x 3/4" (Use with
1980728 Radiator) 7
21307 Screw, Cap, Hex Head, 5/18"-18 x 5/8" (Use with
207913 Radiator) 7 7
5 21052 Washer, Lock, 3/8" 4 44
6 21343 Screw, Cap, Hex Head, 3/8"-16 x 3/4" 4 4}
ki 16798¢ Band, Mournting b4 21
118974 Band, Mounting
g 198421 Cleaner, Air - Assembly
159434 Cleaner, Air -~ Assembly
. 208227 . Element, Air Cleaner
. 207965 . Element, Air Cleaner
9 159373 Cap, Air Inlet
199432 Cap, Air Inlet
10 153789 Indicator, Air Restriction
153789A Indicator, Air Restriction
11 41238 Clamp, Hose
41236A Clamp, Hose
12 B2602D Connection, Hose, 3" LD, x 2-1/2"
TBI27TA Connection, Hose, 4" L D, x 2-1/4"
13 199530 Elbow, Air Cleaner
199542 Elbow, Air Cleaner
14 155838 Cap, Rain {(Without Muffler)
155938T Cap, Rain {(With Muffler)
15 167907C Pipe, Exhaust (Without Muffler)
100834G Pipe, Exhaust (With Muffler)
100834U Pipe, Exhaust (Without Muffler)
100834H Pipe, Exhaust (With Muffler)
16 189127D Hood, Hinged
199127E Hocd, Hinged
199127F Hood, Hinged
17 85737 Clamp, Hose
41234D Clamp, Hose
18 199535 Elbow, Hose
199536 Elhow, Hoze
1% 1991694, Pipe, Air - Gagoline
2071580 Pipe, Air - Natural Gas
1552034 Pipe, Air
207466 Pipe, Air
207T486A Pipe, Air
20 65737 Clamp, Hose
S810117E Clamp, Hose
21 117234C Connection, Hose, 1-7/8" LD, x 3"
199538 Hose, Reducer
22 199535 Elbow, Hose
23 A199201A Pipe, Air
24 21051 Washer, Lock, 5/18"
25 21313 Screw, Cap, Hex Head, 5/16"-18 x 1"
26 810232 Gasket
NOT ILLUSTRATED
1594698 Clamp, Muffler
165094 Clamp, Muffler
155448 Cennection, Muffler
199454 Muffler

ALWAYS GIVE ENGINE MODEL AND NUMBER

WHEN ORDERING PARTS n



H,W@\

24—-@ @/za

VARDZE3, VRD310

AIR CLEANER, SHEET METAL, MUFFLER

19




A

TE?RROWM

AIR CLEANER, SHEET METAI, MUFFLER

Groups 201, 208, 217

VRG283

~l
)
ITEM PART §
NO. NUMBER NOMENCLATURE -
0120802 Door, Side
2 Y18813G Washer, Plain, 1/4" (Use with 1950728 Radiator)
B277 Washer, Plain, 5/18" (Use with 207913 Radiator)
3 21050 Washer, Lock, 1/4" (Use with 199072B Radiator)
21051 Washer, Lock, 5/16" (Use with 207913 Radiator)
4 21275 Serew, Cap, Hex Head, 1/4"-20 x 3/4" {Use with
1390728 Radiator)
21307 Serew, Cap, Hex Head, 5/16"-18 x 5/8" (Use with
207913 Radiator)
5 199454 Muffler
8 155838T Cap, Rain
7 199530 Elbow, Air Cleaner
8 41236 Clamp, Hose
2 T8327A Connection, Hose, 4" I, D, x 2-1/4"
10 153789 Indicator, Air Restriction
1537894 Indieator, Air Restriction
11 199432 Cap, Air Inlet
12 156421 Cleaner, Air - Assembly
. 208227 . Element, Air Cleaner
13 21052 Washer, Lock, 3/8"
14 21343 Serew, Cap, Hex Head, 3/8"-16 x 3/4"
15 118974 Band, Mounting
16 199127C Hood, Hinged
i7 412360 Clamp, Hose
18 199537 Elbow, Hose - Gasoline
158043 F Comnection, Hose ~ Natural Gas, 2-1/4" I, D, ¥ 2"
19 1981044 Pipe, Air - Gasoline
1991024 Pipe, Air - Naturzl Gas
20 199532 Eibow, Hoge - Gasoline
158043 Connection, Hose - Natural Gas, 2-1/4" I.D, x 3"
21 168094 Clamp, Muffler
22 A1991038 Pipe, Air
28 41236K Clamp, Hose
24 B2602C Connecton, Hose, 3" 1,D. x 3"
NOT ILLUSTRATED
1991214 Adapter, Exhaust
169257 Gasket, Manifold
207426 Pipe, Exhaust (Without Mufiler)
T447T Pipe, Exhaust (Without Muffler)
155338H Cap, Rain (Without Muffler)
199437 Connecton, Muffler

o e e e e e e B B e e e e

VRG310

~1 by

[ R

e R e el B s B b e e

VRD310s

ALWAYS GIVE ENGINE MOCDEL AND NUMBER

WHEN ORDERING PARTS

X



MAGNETC, MAGNETO DRIVE

7




A

AR
ARROW.

MAGNETO, MAGNETO DRIVE
Groups 22, 67

VRD232
YRG283

ITEM PART
NO. NUMBER NOMENCLATURE
AALI9686 Drive, Magnete - Assembly
. ALDO68E . Case, Magneto Gear - Assembly
. 199686 .+ Case, Magneto Gear
. . 198687 . . Cover, Magneto Gear Case
. . 26662 . Pin, Roll, 1/4"x 1/2"
. AT99690 . Gear, Drive - Asgembly
. . 199690 Gear, Driven
5 . 199659 Shaft, Magneto Stub
. AT99691 . Gear, Drive - Agsembly
6 . . 199891 Gear, Drive
7 195688 . . Shaft, Magneto Drive
8 151858 Gasket, Cover
g . B2as . Plug, Expanaion
10 . Bo9T Pin
11 . 161514 . Gear, Tachometer Drive
12 . 215819 » Washer, External Shakeproof - Plated, 5/16"
13 . 21310 . Secrew, Cap, Hex Head, 5/16"-18 x 3/4"
14 118292 Gasket
15 21350 Serew, Cap, Hex Head, 3/8"-16 x 1-1/81
16 21052 Wasgher, Lock, 3/8"
17 116254 Clamp, Distributor
18 85323 Fitting, Restriction
1% T30134 Elbow, Inverted
20 0155209 Line, 0il
AIS5200A Line, 011
21 7IDITA Connector, Inverted
22 199725 Magnets - Agsembly
. 491507 Point Set
. 491855 Condenser
. 491503 Cap, End
. 491515 Rotor, Distributor
. 491657 . Brush and Spring
23 60333 Nipple, Rubber
24 A120765 Cable, Ignition - Assembly (Set of 6)
25 181500 . Nipple, Rubber
26 504328 Plug, Spark - Gasoline
695324 Plug, Spark -~ Natural Gas
69514 Plug, Spark - Gasoline
69462 Plug, Spark - Natural Gas
27 73904 Gagket, Magneto
28 B291D) Stud
29 21650 Washer, Shakeproof - Plated, 3/8"
30 21194 Nut, Hex, 3/8".24

O OB B OB M O D e bt b D e e e e e e e

[ S e T T

[3-J UR R e =]

ALWAYS GIVE ENGINE MODEL AND NUMBER

WHEN ORDERING PARTS

B BO B e O

VRD3105

B B OB B b T S M b e R e e e D e R e e e e

LI R T R T R ]

T3



TURBOCHARGER

18




A

AR
ARROW.

TURBOCHARGER
Group 27
w S :
ITEM|  PARY AR
NO.| NUMBER NOMENCLATURE e [e-< B
1 1690578 Turbocharper
2 164724C Elbow, Fiex
3 D169327 Line, Oil Supply
4 145013 Clip, Oil Line
5 164717C Comnector, Flex
[ 156361A Valve. Check
7 154881F Nipple, Pipe, 1/4" x 1-1/8"
8 El10168B Elbow, Street, 1/4' x 30°
9 78208L Tee, Pipe, 1/4"
10 78282C Plug, Pipe, Sguare Head, 1/4"
11 1549318 Nipple, Pipe, 1/4" x 7/8"
12 TE212ZA. Buahing, Reducing, 3/8"to 1/4"
18 412363 Clamp, Hose
14 169058 Connection, Hose, 2" I.D. x 2-3/1g"
15 199282 Fipe, Turbocharger Air
16 41236K Clamp, Hose
i7 161700E Connection, Hose, 3" 1.D. x 2-1/2"
18 158329 Gasket, Qil Drain Line Flange
19 158478 Flange, Qil Drain Line
20 21052 Washer, Lock, 3/8"
21 21548 Serew, Cap, Hex Head, 3/8"-16 x 1"
22 164724F Elbow, Body
23 164717E Connector, Flex
24 A199940 Line, Turbocharger Drain
AlB9046A Adapter, Turbocharger - Assembly
25 169046A Adapter, Turbocharger
26 1553648 . Stud
27 1666180 Gasket, Turbocharger
28 26681 Nut, Thin Hex, 3/8"-24
29 169257 Gasket, Turboccharger Adapter
30 195480 Sleeve, Exhaust
31 221098A Elbow, Exhaust
3z 208082 Bracket, Exhanst
33 | vissism Washer, Plain, 3/8"

ALWAYS GIVE ENGINE MODEL AND NUMBER

WHEN .ORDERING PARTS n









ENGINE COMPANY

©0000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000

C-46 C-66 C-96 C-101 C-106 C-255

A-62 Turbo A-90 Turbo A-160 Turbo
A-62 Genset A-90 Genset A-160 Genset

©0000000000000000000000000000000000000000000000000000000000000006000000000000000000000000000000 00

RIEY K6

©0000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000 00

L-795

©0000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000

©000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000

GAS PRODUCTS Meter Runs Volume Tanks 2 & 3-Phase Separators | Heater Treater Dehydration Unit
Meter Skids Coalescers Fuel Gas Cond. Skid Indirect Heater Liquid Stabilizer
Structural Skids H2S Scavenger Unit

e N N e 0 00000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000

CHEMICAL PUMPS RIUBLI(S 430 Series 12,500, & 510 Series Solar Chemical OEM & Aftermarket
(beam operated) | (electric) (pneumatic) Pumps Spare Parts

©000000000000000000000000000000000000000000000000000000080000000000000000006000000000000000000

©000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000

COMPRESSION Compressor Frames | CNG Compressor Frames | Vapor Recovery Units | Gas Lift Packages | Custom
PRODUCTS VRC-2 & Packages VRU-1 Electric HP Compression
VRS-2 VRC-CNG VRU-2 Gas Engine (VR, Packages
VRS-4 (Coming Soon) A-Series, Cat)

©000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000

Arrow Engine Company

2301 East Independence « Tulsa, Oklahoma 74110
fax (918) 699-2202

local (918) 583-5711

REPLACEMENT PARTS

©0000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000800

CATERPILLAR® G379 G398 G399 (3304 G3306

L e 0 000000000000000000(000000000000000000080000000000000000008000000000000000000800000000000000000 0,

WAUKESHA® F2895 L5790 P9390 1456/F817 F18
F3521 L7042 140G/F554 Ho4
F5108 WAK/1197

e 0 000000000000000000000000000000000000800000000000000000008000000000000000000800000000000000000 o0l

BANKS® ZC-118 ZC-208 ZC-503 ZC-739 ZC-346

e 00 0000000000000000000000000000000000000000000000000000008000000000000000000000000000000000000 o0

5x 672 EA-22, 62 x 8 CMA DP-60, 9%2 x 10 CMA

EA30, 7%2 x 10 CMA DP-115/230, 13%2 x 16
EA-30, 7% x 8 CMA DP-70/80/160, 11 x 14 CMA
E-42, 82 x 10 CMA

©0000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000

Waukesha®, VHP®, and VGF® are registered trademarks of GE®, Caterpillar®, is a registered trademark of Caterpillar, Inc., Fairbanks Morse® is a
registered trademark of Coltec Industries, Inc.,, and Ajax® is a registered trademark of Cameron International Corporation.

Copyright © 2015 Arrow Engine Company



